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PREFACE 

Customer engineering material for the CONTROL DATA® Disk Storage Unit (equip- 

ment number BR5A1) is contained in four separate manuals and provides all 

information needed to install, operate, and maintain the unit: 

Publication No. 

Publication No. 

Publication No. 

Publication No, 

70618000 C 

70617800 

70617900 

70618000 

70616800 

General Description, Operation 

Installation and Checkout, Theory 

of Operation, Maintenance 

Diagrams, Wire Lists 

Qlustrated Parts List 

Maintenance Aids,
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  CONTENTS 

INTRODUCTION 

LOCATOR 

Disk Storage Unit Final Assembly 

Logic Cards 

Top Cover Assembly (Series Code 10 and Below) 

Top Cover Assembly (Series Code 11 and Above) 

Control Panel Assembly 

Deck Assembly 

Spindle and Lockshaft Assembly 

Sector Sensor Positioner Assembly 

Disk Cleaner Assembly 

Ratchet Brake Assembly 

Pre-Amp Chassis Assembly 

Motor and Brake Assembly 

Actuator Assembly 

Magnet Assembly 

Carriage Assembly 

Logic Chassis Assembly 

Power Supply Assembly (Series Code 13 and Below) 

Power Supply Assembly (Series Code 14 and Above) 

Power Supply Cabinet Assembly (Series Code 13 and Below) 

Power Supply Cabinet Assembly (Series Code 14 and Above) 
Left/Right Front Panel Assembly 

Blower Housing Assembly 

Cable Assemblies 
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Information for these sections is included in BR5AI1 

Disk Storage Unit, Pub. No. 70617800. 

SECTION 1 

GENERAL DESCRIPTION 

SECTION 2 

OPERATION 

SECTION 3 

INSTALLATION AND CHECKOUT 

SECTION 4 

THEORY OF OPERATION
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SECTION 5 

DIAGRAMS 

Information for this section is included in BR5A1 

Disk Storage Unit, Publication No. 70617900 

SECTION 6 

MAINTENANCE 

Information for this section is included in BR5Al 

Disk Storage Unit, Publication No. 70617800 

SECTION 7 

MAINTENANCE AIDS 

Information for this section is included in 

Disk Storage Unit, Publication No. 70616800
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INTRODUCTION 

  

  
THE MODEL LEVEL COLUMN REFERENCES THE QUANTITY OF EACH ITEM 
USED IN AN ASSEMBLY TO A PARTICULAR UNIT. MODEL °%A9 IS LO 
HERTZ- MODEL °BY IS 50 HERTZ- MODEL °C? IS bO HERTZ.~ 

  

  

  

THE INDEX NUMBER COLUMN PROVIDES A CROSS REFERENCE BETWEEN 
THE PARTS LIST AND THE ASSOCIATED FIGURE. THE NUMBER BEFORE 
THE HYPEN IS THE FIGURE NUMBER TO WHICH IT APPLIES. THE 
NUMBER AFTER THE HYPEN IS THE CALLOUT NUMBER ON THE FIGURE. 
  

  

THE 4NUMBER REQUIREDS COLUMNS PROVIDE THE QUANTITY OF EACH 
ITEM USED IN THAT ASSEMBLY. AR=AS REQUIRED. 
  

  

IF AN ASSEMBLY IS NOT BROKEN DOWN IMMEDIATELY AFTER BEING 
LISTED, A FIGURE NUMBER WILL REFERENCE THE LOCATION WHERE 
THE BREAKDOWN IS MADE. 
  

  

  

THE RELATIONSHIP OF AN ITEM TO ITS NEXT HIGHER ASSEMBLY IS 
INDICATED IN THE 4ASSEMBLY LEVELS COLUMN. THE 4B4 LEVEL IS 
PART OF THE FIRST PRECEDING 4A4 LEVEL. THE 4C4 LEVEL IS 
PART OF THE FIRST PRECEDING 4B4 LEVEL. ETC.. 
  

  

  

IN SOME CASES RELATED ITEMS APPEAR ON CERTAIN FIGURES FOR 
IDENTIFICATION PURPOSES ALTHOUGH THEY ARE NOT PART OF THE 
ASSEMBLY. THESE ITEMS MUST BE ORDERED AS INDIVIDUAL PIECES 
OR WITH THEIR RESPECTIVE ASSEMBLY. 
  

70618000 C 83/84 
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DISK STORAGE UNIT 

LOCATOR 

DECK ASSEMBLY 
(SEE FIGURE 4)      

    

   

(SEE FIGURE 3) 

    
      FINAL ASSEMBLY 

(SEE FIGURE 1}   

TOP COVER ASSEMBLY 

(SEE FIGURE 2) 

CONTROL PANEL ASSEMBLY a LOGIC CHASSIS ASSEMBLY 

(SEE FIGURE 14) 

  
BLOWER HOUSING ASSEMBLY 

(SEE FIGURE 18) 

POWER SUPPLY ASSEMBLY 

(SEE FIGURE 15) 
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FIGURE 1. DSU FINAL ASSEMBLY (SHEET 1 OF 3) 
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ass'y INDEX EQUIPMENT 
MOD. LEVEL 

ASS Y| INDE PART ITEM DESCRIPTION A[Bi[c] [| | NUMBER NO. REQUIRED 
A 1l- 75001007 FINAL ASSEMBLY (SHEET 1 OF 3) 1 - - A 1- 75001008 FINAL ASSEMBLY - 1 - A l- 75001009 FINAL ASSEMBLY 

- - 1 B -1 70731002 REAR DOOR ASSEMBLY 1 1 1 Cc - 70738649 DOOR, REAR 
1 1 1 Cc - 94221400 LATCH, FLUSH 
1 1 1 Cc - 94224907 SPACER, SLAM LATCH 1 1 1 Cc - 92633015 BUMPER, GROMMET TYPE 2 2 2 Cc - 92373003 NYLINER, SNAP IN 3 3 3 Cc - 40080226 PANEL, ACOUSTICAL 1 1 1 Cc 70948500 PIN, HINGE 
1 1 1 Cc - 40080213 PANEL, ACOUSTICAL 
1 1 1 Cc - 40080214 PANEL, ACOUSTICAL 1 1 1 B -2 70731202 SIDE PANEL ASSEMBLY 2 2 2 Cc - 10727548 PANEL, SIDE 
1 1 1 Cc - 40029900 BRACKET, SUPPORT 1 1 1 Cc - 40029901 BRACKET, SUPPORT 
1 1 1 Cc - 40029800 BRACKET, RECEPTACLE 2 2 2 Cc - 93592238 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF TAPPING, 

10-24 x 3/8 8 18 18 Cc - 40080218 PANEL, ACOUSTICAL 2 2 2 Cc - 40080219 PANEL, ACOUSTICAL 
1 1 1 Cc - 94303500 RECEPTACLE, CLIP IN 2 2 2 Cc ~ 92633003 B UMPER, GROMMET TYPE 4 4 4. B -3 70731102 FRONT DOOR ASSEMBLY 1 1 1 Cc - 70738749 DOOR, FRONT 
1 1 1 Cc - 94221400 LATCH, FLUSH 
1 1 1 Cc - 94224906 SPACER, LATCH 
1 1 1 Cc - 92633015 BUMPER, CROMMET TYPE 2 2 2 Cc - 92373003 NYLINER, SNAP IN 3 3 3 Cc - 40080222 PANEL ACOUSTICAL 
2 2 2 Cc - 70948500 PIN, HINGE 
1 1 1 Cc - 40080216 PANEL, ACOUSTICAL 1 1 1 Cc - 40080217 PANEL, ACOUSTICAL 1 1 1 B -4 CON TROL PANEL ASSEMBLY (SEE FIGURE 3) 1 1 1 B -5 TOP COVER ASSEMBLY (SEE FIGURE 2) 1 1 1 

B - 73532300 LOGIC CARD COMPLIMENT 1 1 1 Cc - 50185700 COMPONENT ASSEMBLY, TYPE 9FQN 1 1 1 Cc - 94118103 COMPONENT ASSEMBLY, TYPE BCWV 1 1 1 Cc - 54191707 COMPONENT ASSEMBLY, TYPE EWEV 1 1 1 Cc - 50108912 COMPONENT ASSEMBLY, TYPE FAYN 1 1 1 Cc 54170101 COMPONENT ASSE MBLY, TYPE LUAV(GERIESCODE 12 & BELOW) 11 1 1 
Cc - 54171300 COMPONENT ASSEMBLY, TYPE 1UDV(SERIES CODE 13& ABOVE) [1 1 1 Cc - 94199302 COMPONENT ASSEMBLY, TYPE 1WZV 1 1 1 Cc - 50102104 COMPONENT ASSEMBLY, TYPE OAFN 2 2 2 Cc - 54110100 COMPONENT ASSEMBLY, TYPE OCAV 1 1 1 Cc - 54115300 COMPONENT ASSEMBLY, TYPE OCPV 1 1 1 Cc - 54116501 COMPONENT ASSEMBLY, TYPE OCSV 1 1 1 Cc - 54116902 COMPONENT ASSEMBLY. TYPE 1CTV(SERIESCODE 12 & BELOW) j 1 1 1 
Cc - 54116903 COMPONENT ASSEMBLY, TYPE ACTV(SERIES CODE 13 & ABOVE) ]1 l 1 Cc - 94117301 COMPONENT ASSEMBLY, TYPE OCUV 1 l 1 Cc - 54117700 COMPONENT ASSEMBLY, TYPE OCVV 1 1 1 Cc - 54118901 COMPONENT ASSEMBLY, TYPE OCYV 1 1 1 Cc - 54120100 COMPONENT ASSEMBIL Y, .TYPE OPAV 1 1 1 
Cc - 54150100 COMPONENT ASSEMBLY, TYPE OSAV 3 3 3 
Cc - 54150500 COMPONENT ASSEMBLY, TYPE OSBV 1 1 1 Cc - 54190100 COMPONENT ASSEMBLY, TYPE OWAV 2 2 2 
Cc - 54191301 COMPONENT ASSEMBLY, TYPE 1WDV 1 l 1 Cc - 54198900 COMPONENT ASSEMBLY, TYPE OWYV 3 3 3 
Cc - 54188901 COMPONENT ASSEMBLY, TYPE AVYV(SERIES CODE 13 & ABOVE)}{ 1 1 1 
Cc - 54188900 COMPONENT ASSEMBLY, TYPE 1VYV(SERIES CODE 12 & BELOW) 1 1 1 Cc - 54141300 COMPONENT ASSEMBLY, TYPE ORDV 5 5 5 Cc - 54161301 COMPONENT ASSEMBLY, TYPE 1TDV 8 8 8 Cc - 564190900 COMPONENT ASSEMBLY, TYPE OWCV 2 2 2 Cc - 54198500 COMPONENT ASSE MBLY, TYPE IWAV 1 1 1 Cc - 54141700 COMPONENT ASSE Mii. Y, TYPE OREYV 1 1 1 Cc ~ 594118500 COMPONENT ASSEMBLY, TYPE OCXV 1 1 1 

70618000 J 8.7 
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FIGURE 1. DSU FINAL ASSEMBLY (SHEET 2 OF 3) 
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MOD. LEVEL ASS'Y] INDEx | EQUIPMENT 

LEVEL! NO. NUMBER ITEM DESCRIPTION AB {Cc | | | 

NO. REQUIRED 

A 1- FINAL ASSEMBLY (SHEET 2 OF 3) 1] 173 1 
B -1 ACTUATOR ASSEMBLY (SEE FIGURE 11) ee 
B -2 15000700 PLATE, IDENTIFICATION, EQUIPMENT 1f 1 1 
B -3 15001201 PLATE, IDENTIFICATION, CABINET rf afi 
B -4 94224651 LABEL, INFORMATION 1] 17 2 
B -5 DECK ASSEMBLY (SEE FIGURE 4) 17 oly ft 
B -6 LOGIC CHASSIS ASSEMBLY (SEE FIGURE 14) ry ly 
B -7 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 4] 4] 4 
B -8 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 4] 4] 4 
B -9 70948720 HINGE, DOOR 27 2] 2 B -10 92373004 NYLINER, SNAP IN 2] 274 2 
B ~il 93592240 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF-TAPPING, 

10-24 x 1/2 2] 2| 2 
B -12 93592238 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF- 

TAPPING, 10-24 x 3/8 17 2] 1 
B -13 94277406 STRAP, CABLE TIE 1} ty] 1 
B -14 94001126 TAPE, FOAM AR| AR] AR 
B -15 POWER SUPPLY ASSEMBLY (SEE FIGURE 15) i1/ 1] 1 
B -16 10125106 NUT, HEXAGON, 8-32 1; iy 1 
B -17 10126402 WASHER, LOCK, EXTERNAL TOOTH, 8 2| 2{ 2 
B -18 94281402 CABLE, GROUND 2] 2] 2 
B -19 94277401 STRAP, CABLE TIE 5S] 5S] 5 
B -20 70737100 SPRING, CABLE 1} 17] 1 
B -21 17901523 SCREW, MACHINE, THREAD ROLL, PHILLIPS, 10-32 x 3/8 1} 1a] 1 
B -22 73222900 COVER, BRUSH (S/N 7374 AND BELOW) 1} 1 1 
B -22 75091200 COVER, BRUSH (S/N 7375 AND ABOVE) 1] 1 1 
B -23 46488900 SHROUD, PACK (S/N 7374 AND BELOW) 1] 1 1 
B -23 75091100 SHROUD, PACK (S/N 7375 AND ABOVE) iyol 1 
B -24 10127113 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 11f41]11 
B -25 73102900 SHROUD COVER ASSEMBLY (S/N 6571 AND BELOW) t}o1 1 
B -25 75080700 SHROUD COVER ASSEMBLY (S/N 6572 AND ABOVE) 1] 1 1 
Cc - 46487400 COVER, SHROUD 1/1 1 
Cc - 46483000 RETAINER 1] 1 1 
Cc - 10125713 SCREW, MACHINE, FLAT HEAD, PHILLIPS, 6-32 x 5/16 7) =7 7 
Cc - 93972014 HANDLE, INNER COVER (S/N 6571 AND BELOW) 1] 1 1 
Cc - 75051000 HANDLE, INNER COVER (S/N 6572 AND ABOVE) 1] 1 1 
Cc - 10125714 SCREW, MACHINE, FLAT HEAD, PHILLIPS, 6-32 x 3/8 2] 2 2 
Cc - 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 (S/N 6572 AND ABOVE) 21 2 2 
Co - 10125105 NUT, HEXAGON, 6-32 (S/N 6572 AND ABOVE) 21 2 2 
B -26 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 4] 4 4 
B -27 10125606 WASHER, FLAT, 8 4] 4 4 
B -28 10125804 WASHER, LOCK, SPRING, 8 4] 4 4 
B ~29 41274002 BEARING 2] 2 2 
B ~30 46492700 HINGE, RETAINER 1] 1 1 
B - 46492701 HINGE, RETAINER 1] 1 1 
B ~31 10125106 NUT, HEXAGON, 8-32 4f 4] 4 
B - 73598600 FRAME ASSEMBLY 1] if 1 
Cc -32 93592238 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF- 

TAPPING, 10-24 x 3/8 8] 8] 8 
Cc -33 10125607 WASHER, FLAT, 10 16] 16] 16 
Cc -34 10125108 NUT, HEXAGON, 10-32 12 | 12] 12 
c -35 10127146 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 7/8 2] 24 2 
Cc -36 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 9} 9o| 9 
Cc -37 70948800 HINGE, TOP, REAR COVER 2] 2! 2 
Cc -38 93592240 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF- 

TAPPING, 10-24 x 1/2 24] 24] 24 
Cc -39 40011900 BRACKET STUD ASSEMBLY 4] 4] 4 
Cc -40 45720600 PLATE, BACKING 4] 4] 4 
Cc -41 72989000 BRACKET, STOP 1] 17 1 
Cc -42 70741800 LATCH, STOP 1] o4'o1 
Cc -43 94245300 ISOLATOR, VIBRATION 2] 2] 2 
Cc -44 10125748 SCREW, MACHINE, FLAT HEAD, PHILLIPS, CROSS 

RECESSED, 10-32 x 5/8 10] 10] 10 
Cc -45 70740700 BRACKET, HINGE 2] 2] 2 
Cc -46 93592200 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF- 

TAPPING, 8-32 x 3/8 8/ 8] 8 
Cc -47 40029600 SLIDE, SIDE PANEL 4] 4] 4 
Cc -48 40029700 HANGER, SIDE PANEL 2] 27 2 
Cc -49 73189120 FRAME 1] au] 1 
Cc -50 92682017 FILTER, AIR ty uti 
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ass invex | EQUIPMENT MOD. LEVEL 
LEVEL] NO. now eeR ITEM DESCRIPTION AlBic] | | 

NO. REQUIRED 

A | 1- FINAL ASSEMBLY (SHEET 2 OF 3) CONT'D 1] if Cc -51 | 94243502 | SLIDE ASSEMBLY, RIGHT STATIONARY oe Cc -52 | 94222904 | CHANNEL, RIGHT HAND rfid Cc -53 | 10126502 | SCREW, MACHINE, HEXAGON HEAD, 1/4-20 x 3/4 a8] a{ 8 Cc -54 | 10125608 | WASHER, FLAT, 1/4 a] s| s Cc -55 | 10126106 | WASHER, LOCK, INTERNAL. TOOTH, 1/4 a} sl 8 Cc -56 | 10125301 | NUT, HEXAGON. 1/4-20 8} 8s] 8 Cc -57 | 70728200 | CATCH, DOOR 2| 2] 2 Cc -58 | 10125805 | WASHER, LOCK, SPRING, 10 a} 4] 4 Cc -59 | 73127600 | BRACKET, CATCH rf} if Cc -60 | 94237703 | TRIM, SAFETY, BLACK AR | AR] AR Cc -61 | 94245301 | ISOLATOR, VIBRATION rf] if1 Cc -62 | 94243503 | SLIDE ASSEMBLY, LEFT STATIONARY 1} 1f 1 Cc -63 | 94222905 | CHANNEL, LEFT HAND tr} ida Cc -64 | 93006035 | NUT, JAM, HEXAGON, 1/2-13 a4] 4] 4 c -65 | 93697014 | LEVELER 4, 4] 4 Cc -66 | 10126513 | SCREW, MACHINE, HEXAGON HEAD, 5/16-18 x 1/2 16 | 16 | 16 Cc -67 | 10125807 | WASHER, LOCK, SPRING, 5/16 16 | 16 | 16 Cc -68 | 92703013 | CASTER 4] 4] 4 

{ 
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dass! ioex | EQUIPMENT MOD. LEVEL EVELI NO. PART ITEM DESCRIPTION al sl cl | | 
NUMBER NO. REQUIRED 

A | i- FINAL ASSEMBLY (SHEET 3 OF 3) 1/2141 Cc -1 41282100 CLIP, SAFETY TRIM 1}ida Cc -2 94237703 TRIM, SAFETY, BLACK AR} AR| AR Cc -3 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 4}4]4 c -4 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 41/4/14 Cc -5 70727200 COVER, BLOWER 1}idai c -6 BLOWER HOUSING ASSEMBLY (SEE FIGURE 18) 1]Ji]1 Cc -7 70727100 CLAMP, COVER 1}fi]1 Cc -8 10125107 NUT, HEXAGON, 10-24 414]4 Cc -9 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 444144 Cc -16 73539700 ROD, THREADED 21/2/2 Cc -11 93041011 WINGNUT 2712/2 Cc -12 94301100 FILTER, AIR 1yiti c -13 70726800 COVER, FILTER, BLOWER 1 fi 41 B ~14 94275206 CLAMP, HOSE 4/4]4 B -15 94311618 HOSE, FLEXIBLE 2],2]2 B -16 94275216 CLAMP, HOSE 2/2 ]2 B -17 94311600 HOSE, FLEXIBLE i]i]1 B -18 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 2)2]/2 B -19 10126104 WASHER, LOCK, INTERNAL FOOTH, 8 2]/2 1/2 B -20 10125606 WASIIER, FLAT, 8 2];2|2 B -21 10125106 NUT, HEXAGON, 8-32 2/2142 B -22 92602013 CLAMP, CABLE, NYLON 2]/2]2 B -23 94275207 CLAMP, HOSE 2,2 / 2 B | -24 94311619 HOSE, FLEXIBLE 1/11 B -25 93592240 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF 
TAPPING, 10-32 x 5/8 6 }6/6 B -26 73534402 CONNECTOR CHASSIS ASSEMBLY 1 {1 fu 

Cc ~ 93642005 SOCKET, GUIDE, CORNER, CONNECTOR 44414 Cc - 93643006 JACKSCREW, MALE 4/4 {4 Cc - 93643004 PIN, GUIDE 4/4 /4 c - 93643005 SOCKET, GUIDE, CORNER, CONNECTOR 2/2 ]2 Cc - 93643007 JACKSCREW, FEMALE 2])2 {42 Cc - 94208500 LABEL 1fi fi c - CABLE ASSEMBLY, I.0., W7 (SEE FIGURE 19) 1f/ija c - CABLE ASSEMBLY, I.0., W8 (SEE FIGURE 19) 1/ai]d4 c - 93642004 PIN, GUIDE, CORNER, CONNECTOR 414)4 Cc - 72982600 CHASSIS, CONNECTOR 1 {1/1 B -27 70727800 COVER, CABLE 1/1 ]1 
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ASS] INDEx | EQUIPMENT ee LEVEL] NO. weakT ITEM DESCRIPTION AjBi[c] | | 
NO. REQUIRED 

B 2- 73213305 TOP COVER ASSEMBLY (SHEET 1 OF 2) (SERIES CODE 08 
AND BELOW) } 1] 1 B 2- 73240705 TOP COVER ASSEMBLY (SERIES CODE 09-10) 1 1]1 Cc - 73213104 PACK ACCESS COVER ASSEMBLY (SERIES CODE 08 AND 
BELOW) 1/11 Cc - 73240504 PACK ACCESS COVER ASSEMBLY (SERIES CODE 09-10) 1 1]1 D -1 10127111 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1/4 14 714 [14 D -2 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 14 ]14 414 D =3 70743500 HANDLE, ACCESS COVER 1 1] 1 D -4 92633013 BUMPER, GROMMET (SERIES CODE 08 AND BELOW) 27242 D -5 70743400 STRIKER, MAGNETIC 2 2 2 D -6 10125910 SCREW, MACHINE, FLAT HEAD, SLOTTED, 6-32 x 3/8 2]}/21]2 D -7 72990995 RETAINER, GLASS (SERIES CODE 08 AND BELOW) 2}2172 D -7 73511495 RETAINER, GLASS (SERIES CODE 09-10) 1 1]1 D -8 94060006 CHANNEL, RUBBER (SERIES CODE 08 AND BELOW) AR|AR|AR D -8 94060008 CHANNEL, RUBBER (SERIES CODE 09 AND ABOVE) AR/ARI AR D -9 10125803 WASHER, LOCK, SPRING, 6 18 }18 J18 D -10 10125105 NUT, HEXAGON, 6-32 18 718 | 18 D -11 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 1 1/1 D -12 10125606 WASHER, FLAT, 8 1 1] 1 D ~13 10125804 WASHER, SPRING LOCK, 8 1 ]241- D -14 73102200 BRACKET, LATCH 1] iq4i D -15 46489800 SLEEVE, LATCH 1 1} D -16 46492600 LATCH 1 1/1 D -17 70949100 HINGE, VARIABLE 1 1}1 D -18 72991095 RETAINER, GLASS (SERIES CODE 08 AND BELOW) 2)2 42 D -18 73511595 RETAINER, GLASS (SERIES CODE 09-10) 1 {141 D -19 40079400 WINDOW, FRONT COVER (SERIES CODE 08 AND BELOW) an ae D -19 40079404 WINDOW, FRONT COVER (SERIES CODE 09 AND ABOVE) 1 1f]41 D ~20 73212995 COVER, PACK ACCESS 1 171 Cc ~21 92373005 NYLINER, SNAP IN 1]i]i Cc -22 10125717 SCREW, MACHINE, FLAT HEAD, CROSS RECESS, 6-32 x 3/4 8 |} 8] 8 Cc -23 10125605 WASHER, FLAT, 6 818] 8 Cc -24 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 12 | 12 | 12 Cc -25 10125105 NUT, HEXAGON, 6-32 12 J 12 |12 C -26 92637001 CATCH, MAGNETIC 2,2 42 C -27 93590238 SCREW, MACHINE, PAN HEAD, PHILLIPS, SELF TAPPING 
10-24 x 3/8 7,7 4) 7 C -28 92633015 BUMPER, GROMMET TYPE 272 [ 2 C -29 73201295 COVER, REAR 1 1 1 Cc -30 73199948 COVER, TOP 17171 Cc -31 10127113 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 1 1/1 Cc -32 41276800 ROD, RETAINING 1 141 C -32A] 73238848 TRIM, LEFT 1 1]1 Cc - 73238948 TRIM, RIGHT 1 1] Cc -32B] 94277503 BASE, MOUNTING 4}/4]4 B -33 73189293 BELT LINE 14141 B -34 10127331 SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 3/16 24242 B +35 93560001 SWITCH, INTERLOCK 1 1 }1 B -36 93342096 SCREW, NYLON, PAN HEAD, SLOTTED, 4-40 x 1/4 1/if1 B -37 93592240 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF TAPPING, 
10-24 x 1/2 14 414 114 B -38 70943300 BRACKET, GUIDE 2421472 B ~39 94277400 CLAMP, CABLE, NYLON 2/21]2 B -40 94281413 CABLE, GROUND 1 1] 1 B -41 10127145 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/4 414414 B -42 10125607 WASHER, FLAT, 10 44414 B ~43 10125805 WASHER, LOCK, SPRING, 10 41,4 7,4 B -44 72943300 HINGE, TOP COVER, RIGHT i 1/1 B -44A] 73108000 HINGE, TOP COVER, LEFT 1 1 1 B -45 10125107 NUT, HEXAGON, 10-24 272 ]2 B -46 94047042 WASHER, SPECIAL 2 72 | 2 B -47 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 1 1/1 B -48 72819200 PULLEY, GUIDE CABLE 1 1] 1 B -49 72943600 SLEEVE, PULLEY 1 1 1 B ~50 73224400 TURNBUCKLE 1 1 [1 B -51 94314019 EMBLEM, EXTERIOR, IDENTIFICATION 1 1 1 B -52 10125106 NUT, HEXAGON, 8-32 1 | 1 1 
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FIGURE 2. TOP COVER ASSEMBLY (SHEET 2 OF 2) 
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ASSY| INDEX | EQUIPMENT — LEVEL| NO. PART ITEM DESCRIPTION AJBIC] | f NUMBER 
NO. REQUIRED 

B 2- 73213305 TOP COVER ASSEMBLY (SHEET 2 OF 2) (SERIES CODE 08 
AND BELOW) 1yuqi 

B 2- 73240705 TOP COVER ASSEMBLY (SERIES CODE 09-10) 1]Ja]1 
Cc -1 10125725 SCREW, MACHINE, FLAT HEAD, 8-32 x 1/2 474] 4 
Cc -2 10125606 WASHER, FLAT, 8 s8}isles 
Cc -3 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 14] 14] 14 
Cc -4 10125106 NUT, HEXAGON 8-32 4],4]4 
Cc -5 | 72942800 BRACKET, SPRING, LEFT 444174 
Cc -6 10127149 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 1 1/2 444] 4 
Cc -7 10125805 WASHER, LOCK, SPRING, 10 4/4] 4 
Cc -8 10125607 WASHER, FLAT, 10 8 | 38]8 
Cc -9 10125108 NUT, HEXAGON, 10-32 6 | 6] 6 
Cc -10 | 40077800 SPOOL, SPRING 6 1616 
Cc -11 | 41275400 SPRING, EXTENSION 474]4 
Cc -12 | 41274800 SPOOL, SPRING 272] 2 
Cc -13 | 10127106 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 5/8 24242 
Cc -14 | 10125603 WASHER, FLAT, 4 6 | 6] 6 
Cc -15 | 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 6 |} 6] 6 
Cc -16 [| 10125103 NUT, HEXAGON, 4-40 676 |] 6 
Cc “17 | 93786005 SWITCH, MINI ACTUATOR 1] 1]1 
Cc ~18 | 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 6 |G] 6 
Cc -19 | 93564002 WASHER, NYLON 4/4] 4 
Cc -20 | 72942300 ARM, SPRING PIVOT 2) 2 7] 2 
Cc ~21 | 93592158 SCREW, MACHINE, HEXAGON, 6-32 x 1/4 2|2]2 
Cc -22 | 73215402 BRACKET, SWITCH 1,1i]1 
Cc -23 | 93592240 SCREW, MACHINE, HEXAGON, 10-24 x 1/2 8 {| 8] 8 
Cc -24 | 72942500 BRACKET, PIVOT STOP 1] ifi1 
Cc -25 | 10126500 SCREW, MACHINE, HEXAGON 1/4-20 x 1/2 4/4]4 
Cc -26 | 10126106 WASHER, LOCK, INTERNAL TOOTH, 1/4 4]41]44 
Cc -27 | 72942200 LINKAGE, SPRING, ARM 242] 2 
Cc -28 | 41274000 BEARING, FLANGED 272] 2 
Cc -29 | 41273900 PIN-HINGE, FRONT COVER 272] 2 
Cc -30 | 72942100 BRACKET, PACK ACCESS, LEFT 1 17 1 
Cc “31 193078350 SCREW, SET, HEXAGON, 10-32 x 1/2 212] 2 
Cc -32 | 00867102 SLEEVE, CABLE 2,2] 2 
Cc -33 | 93839003 CABLE 24] 24] 24 
Cc -34 | 40024200 SPRING, EXTENSION 1fiqf1 
Cc ~35 | 72942900 BRACKET SPRING, RIGHT tyiyil 
C -36 | 72942000 BRACKET, PACK ACCESS, RIGHT 1yiqil 
Cc -37 | 10127127 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1 417414 
Cc -38 | 72942600 BRACKET, PIVOT STOP tyigqi 
Cc -39 | 93529031 WASHER, SPRING, WAVE, 8 6 | 6 | & 
Cc ~40 | 93564001 WASHER, NYLON, 8 6 |] 6] 6 
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FIGURE 2, TOP COVER ASSEMBLY (SHEET 1 OF 2) 
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-27A| 10125607 
-28 73189293 
-29 10127331 
-30 93560001 
-31 93342096 
-32 93592240 

-33 70943300 
~34 94277400 
-35 94281401 
~36 92866131 
-37 10125607 
-38 10125805 
-39 72943300 

73108000 
-41 10125107 
-42 94047042 
-43 10126105 
~44 72819200 
-45 72943600 
-46 73223900 
-47 73224400 
48 10125106 
~49 93564002 
-50 94314019 
-51 15000600 
52 94043010 lu
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10-24 x 3/8 

WASHER, FLAT, 10 
BELTLINE 
SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 3/16 
SWITCH, INTERLOCK 
SCREW, NYLON, PAN HEAD, SLOTTED, 4-40 x 1/4 
SCREW, MACHINE, HEXAGON WASHER HEAD, SELF-TAPPING 

10-24 x 1/2 
BRACKET, GUIDE 
CLAMP, CABLE, NYLON 
CABLE, GROUND 
SCREW, MACHINE, HEXAGON HEAD, 10-32 x 3/4 
WASHER, FLAT, 10 
WASHER, LOCK, SPRING, 10 
HINGE, TOP COVER, RIGHT 
HINGE, TOP COVER, LEFT 
NUT, HEXAGON, 10-24 
WASHER, SPECIAL 
WASHER, LOCK, INTERNAL TOOTH, 10 
PULLEY, GUIDE CABLE 
SLEEVE, PULLEY 
CLAMP, CABLE 
TURNBUCKLE 
NUT, HEXAGON, 8-32 
WASHER, SPECIAL _ 
EMBLEM, EXTERIOR, IDENTIFICATION 
EMBLEM, PRODUCT IDENTIFICATION 
NUT, SELF-THREADING   
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MOD. LEVEL asSY| INDEx | EQUIPMENT 
LEVEL| NO. eager ITEM DESCRIPTION alp{c{ [ | 

NO. REQUIRED 

B 2- 75001204 TOP COVER ASSEMBLY (SERIES CODE 11 AND ABOVE) 
SHEET 1 OF 2 1/141 Cc - 72943908 PACK ACCESS COVER ASSEMBLY (S/N 6972 AND BELOW) 1 fifi Cc - 73634906 PACK ACCESS COVER ASSEMBLY (S/N 6973 AND ABOVE) 1 {141 D -1 10127111 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1/4 6 {6 | 6 D -2 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 18 { 18] 18 D -3 70743500 HANDLE, ACCESS COVER 1,1] t D -4 92633021 BUMPER, GROMMET 2,2 | 2 D -5 10125105 NUT, HEXAGON, 6-32 12 | 12} 12 D - 10125605 WASHER, FLAT, 6 1 7141 D ~6 72943895 RETAINER, GLASS 2 72 72 D -7 72943795 RETAINER, GLASS 2 7,2 }2 D ~8 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 1/141 D -9 10125606 WASHER, FLAT, 8 1 ji qi D -10 10125804 WASHER, LOCK, SPRING, 8 1/1 71 D -11 73563700 BRACKET, LATCH 1 {171 D -12 | 46489800 SLEEVE, LATCH 1 {141 3 ~13 46492600 LATCH 1 {1 f1 D -14 | 92815159 SCREW, MACHINE, SOCKET HEAD, 6-32 x 3/8 8 }/8 18 D -14A] 10125803 WASHER, LOCK, SPRING, 6 8 18 18 D -14B] 70949100 HINGE, VARIABLE 1/1 j41 D -15 94060008 CHANNEL, RUBBER AR} AR} AR D -16 40079404 WINDOW, FRONT COVER 1 ]1]1 D -17 72944295 COVER, PACK ACCESS (S/N 6972 AND BELOW) 1 fi] 1 ) “17 73634795 COVER, PACK ACCESS (S/N 6973 AND ABOVE) 1,141 Cc -18 92373005 NYLINER, SNAP-IN 2,2 12 Cc -19 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 1/141 

C ~20 10125105 NUT, HEXAGON, 6-32 2 |2 42 Cc -21 94277503 BASE, MOUNTING 1}1]1 CS -22 92633015 BUMPER, GROMMET 2 $2 | 2 Cc -23 73605495 COVER, REAR 1 j.i]i O -24 | 72942448 COVER, TOP 1 }1]1 C -25 10127113 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 1 f1]1 Cc -26 | 41276800 ROD, RETAINING 1y.ryt C -27 | 93590238 SCREW, MACHINE, PAN HEAD, PHILLIPS, SELF-TAPPING, 
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ASS'Y| INDEX | EQUIPMENT 
a LEVEL| NO, PART ITEM DESCRIPTION Alpi[c] | | NUMBER 

NO. REQUIRED 
B 2- TOP COVER ASSEMBLY (SERIES CODE 11 AND ABOVE) SHEET 2 OF 2 14141 Cc -1 94338804 BOLT, EYE 

2 1,2 | 2 Cc -2 10125107 NUT, HEXAGON, 10-24 4 ]4 ]4 Cc -3 72943400 SPRING, EXTENSION 
2,2 | 2 Cc ~4 93078330 SCREW, MACHINE, SET, HEXAGON, 10-32 x 1/2 212 ]2 Cc -5 10125108 NUT, HEXAGON, 10-32 2,2 ] 2 Cc -6 10126227 SCREW, MACHINE, HEXAGON SOCKET HEAD, 8-32 x 5/8 18] 18] 18 Cc ~7 10126104 WASHER, LOCK, INTERNAL ‘TOOTH, 8 414 44 Cc -8 10125606 WASHER, FLAT, 8 18} 18] 18 Cc -9 93529031 WASHER, SPRING WAVE, 8 6 |6 16 Cc -10 93564002 WASHER, NYLON, 8 6 16 | 6 Cc -11 72942300 ARM, SPRING, PIVOT 2 ]2 | 2 Cc ~12 72942200 LINKAGE, SPRING, ARM 2 72 | 2 Cc -13 10127106 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 5/8 2/2 |2 Cc -14 10126400 WASHER, LOCK, EXTERNAL TOOTH, 4 272 | 2 Cc “15 10125103 NUT, HEXAGON, 4-40 2/2 4,2 Cc -16 93786005 SWITCH, MINIACTUATOR 1 {1 ]1 Cc -17 10127141 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 5/16 4/4 14 Cc -18 10125607 WASHER, FLAT, 10 4 ;4 14 Cc -19 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 4/4 ]4 Cc -20 | 72944600 BRACKET, SWITCH, ADJUSTMENT 1 {1/1 Cc -21 72944700 BRACKET, SWITCH, MOUNTING 1/1 41 Cc -22 72942100 BRACKET, PACK ACCESS, LEFT (S/N 6972 AND BELOW) 1 fifa C -22 73634801 BRACKET, PACK ACCESS, LEFT (S/N 6973 AND ABOVE) 1 {1 41 Cc -23 10126500 SCREW, MACHINE, HEXAGON HEAD, 1/4-20 x 1/2 4441/14 Cc -24 10126106 WASHER, LOCK, INTERNAL TOOTH, 1/4 414174 Cc -25 41273900 PIN, HINGE, FRONT COVER 2,2 | 2 Cc -26 41274000 BEARING, FLANGED 2 |2 | 2 C -27 73570500 PAD, FRICTION 
2 )2 | 2 Cc -28 72942000 BRACKET, PACK ACCESS, RIGHT (S/N 6972 AND BELOW) 1/1 ]1 Cc -28 73634800 BRACKET, PACK ACCESS, RIGHT (S/N 6973 AND ABOVE) 1 f1]1 Cc -29 75055600 PLATE, HINGE (S/N 6973 AND ABOVE) 2 7,2 12 Cc -30 10125106 NUT, HEXAGON, 8-32 (S/N 6973 AND ABOVE) 414 14 Cc -31 94217702 NUT, SELF-LOCKING, 8-32 414 |4 -32 NOT APPLICABLE B -33 93839003 CABLE 
AR} AR] AR B - 00867102 SLEEVE, CABLE 2 [2 | 2 B -34 | 40024200 SPRING, IDLER 1 yi jl 
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-34 [10126104 
-35 | 10125606 

          
WASHER, LOCK, INTERNAL TOOTH, 8 
WASHER, FLAT, 8 

          

Assy] INDEX | EQUIPMENT TT 
LEVEL] NO. weAkT ITEM DESCRIPTION A] Bic] | | 

NO. REQUIRED 

B 3- 46377000 CONTROL PANEL ASSEMBLY 1 y]igil 
Cc -1 92629003 LAMP, INDICATOR 10] 10] 10 
Cc -2 93561001 SWITCH, ACTUATOR 2 42 | 2 
Cc -3 93561002 SWITCH, INDICATOR 2,2 } 2 
Cc -4 [92335011 SWITCH, SUBMINIATURE, MOMENTARY 1 $i ]1 
Cc -5 | 92335003 SWITCH, SUBMINIATURE, MOMENTARY 1 71]i1 
Cc -6 93562048 LENS, START 1 ]iy]i 
Cc ~7 93600001 LENS, STANDARD 1 ]iy]i1 
Cc -8 | 93562141 LENS, LETTERED 1/11 
Cc -9 95562222 LENS, FAULT 1 q7iyi 
Cc ~10 | 93960015 CONNECTOR, BLOCK 1 y7iyi 
Cc -11 | 93643012 CATCH, CONNECTOR 2,2 | 2 
Cc -12 | 93643005 SOCKET, CORNER GUIDE, CONNECTOR 1 fi]. 
Cc -13 | 93643004 PIN, CORNER GUIDE, CONNECTOR 1 ]iji 
Cc -14 | 93644002 PIN, CONTACT 12] 12] 12 
Cc -15 [93644003 PIN, CONTACT 20} 20] 20 
Cc -16 [93592082 SCREW, MACHINE, HEXAGON WASHER HEAD 

4-40 x 1/4 4)4 ]4 
Cc ~17 | 72936900 PLUG, KEEPER, LOGIC 47414 
Cc . ~18 | 47364800 SOCKET 2 $2 |] 2 
Cc ~19 | 44440400 TERMINAL 47,4 ]4 
Cc ~20 | 10127315 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 5/8 8138 ]8 
Cc -21 | 10125602 WASHER, FLAT, 2 20] 20] 20 
Cc -22 | 10126100 WASHER, LOCK, INTERNAL TOOTH, 2 28] 28] 28 
Cc -23 | 10125102 NUT, HEXAGON, 2-56 12) 124) 12 
Cc -24 {94141014 SWITCH, SUBMIN ATURE 12] 12] 12 
Cc -25 | 10127310 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 3/16 16| 16] 16 
Cc ~26 | 10127317 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 7/8 4,474 
Cc -27 | 72937000 BRACKET, SWITCH 447474 
Cc -28 | 72937100 PLATE, MOUNTING, SWITCH 8 8 | 8 
Cc -29 172937001 BRACKET, SWITCH 4,444 
Cc -30 | 94208500 LABEL 1]iji 
Cc -31 | 46376993 PANEL, CONTROL 1y,i1]i 
Cc -32 194047047 WASHER, SPECIAL 47, 4]4 
B -33 | 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 2];2 42 
B 24,242 
B 2/2] 2 
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ASSY| INDEX | EQUIPMENT 
MOD EVEL LEVEL! NO. PART ITEM DESCRIPTION A} Bic] | 7] NUMBER 

NO. REQUIRED B 4- 73220500 DECK ASSEMBLY (TOP) (SERIES CODE 11 AND BELOW) (SHEET 1 OF 2) 1) -] - B 4- 75001306 DECK ASSEMBLY (SERIES CODE 12 AND ABOVE) 1] - B 4- 73220501 DECK ASSEMBLY (SERIES CODE 11 AND BELOW) -7T 1] - B 4- 75001307 DECK ASSEMBLY (SERIES CODE 12 AND ABOVE) -;uid- 

Cc ~1 | 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 1} 1f 1 Cc -2 | 94277406 STRAP, CABLE TIE 2] 2] 2 Cc -2A | 93592202 SCREW, MACHINE, HEXAGON HEAD, 8-32 x 1/2 1f141 Cc -3 | 10127132 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 1/2 3] 37 3 Cc -4 | 10125607 WASHER, FLAT, 10 373] 3 Cc -5 | 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 31 3] 3 Cc -6 DISK CLEANER ASSEMBLY (SEE FIGURE 7) 1] i171 Cc -7 SPINDLE AND LOCKSHAFT ASSEMBLY (SEE FIGURE 5) 1/141 Cc -8 | 10127113 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 41414 Cc -9 | 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 81 87 8 Cc -10 | 94001000 TAPE, FOAM, 1/8 x 1/2 ARIAR] AR -11 NOT USED 
Cc - 73245300 SECTOR BLOCK ASSEMBLY tJ iti D -12 | 10127103 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40-5/16 4/4] 4 D -12A4 93342097 SCREW, MACHINE, NYLON, 4-40 x 5/16 2] 27 2 D -13 | 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 4} 41] 4 D -14 | 94259000 SENSOR, SECTOR 1fi]1 D ~15 | 73245400 MOUNT, SENSOR 1}1i]4 D - 92707001 TERMINAL, INSULATED 414] 4 D - 93948008 CONNECTOR, RECEPTACLE 1/171 D - 93942001 CONTACT, PIN, 22-18 WIRE RANGE 4] 4] 4 Cc -16 | 10125605 WASHER, FLAT, 6 7) 71 7 Cc -17 | 10127342 SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 1-3/4 1/1] 1 Cc -18 | 72823901 BRACKET, CONNECTOR, 3 PIN l1judi Cc -19 | 93592200 SCREW, MACHINE, HEXAGON HEAD, 8-32 x 3/8 4] 4] 4 Cc -20 | 46494300 CAM, ADJUSTMENT rf it. Cc -21 SECTOR SENSOR POSITIONER ASSEMBLY (SEE FIGURE 6) 1/17 1 Cc -22 | 94208500 LABEL 1/171 Cc ~23 | 73213700 DECK, MACHINING 1}, 171 Cc - V-C POWER CABLE ASSEMBLY (SEE FIGURE 19) 1taidi Cc -24 | 73629305 W4 HARNESS AND PREAMP ASSEMBLY (W4 - SEE FIGURE 19; PREAMP - SEE FIGURE 9) Py iyi Cc ~25 | 73222800 COVER, CARD, TRANSDUCER 1} 1] 1 Cc -26 | 10127117 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 7/8 1} 1] 1 Cc -27 | 93109312 STANDOFF, SPACER, ROUND 3] 37 3 Cc -28 | 70738501 CIRCUIT CARD ASSEMBLY, POSITION TRANDUCER 1] 1t1 Cc -29 | 73109600 DEFLECTOR, AIR 1j if B ~30 | 10126259 SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 

1/4-20x 11/4 4,414 B -31 | 10126106 WASHER, LOCK, INTERNAL TOOTH, 1/4 41/4144 B -32 | 10125608 WASHER, FLAT, 1/4 4/4] 4 
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EQUIPMENT MOO. LEVEL 
@ ASEH) INOEX | part [TEM DESCRIPTION alTBIc] I NUMBER 

NO. REQUIRED 

B | 4- DECK ASSEMBLY, BOTTOM (SHEET 2 OF 2) rfa]).4 
Cc -1 93592200 | SCREW, MACHINE, HEXAGON HEAD, TPG, 8-32 x 3/8 1} aif 1 

© Cc -2 94277419 | STRAP, HOSE CLAMP 1faif4 
Cc 3 93592202 | SCREW, MACHINE, HEXAGON HEAD, TPG, 8-32 x 1/2 10 | 10 | 10 Cc -4 24277406 | STRAP. CABLE TIE 10 | 10 | 10 - -5 NOT USED 
Cc -6 94275216 | CLAMP, HOSE 1fi]1 

@ C -7 94311621 | HOSE, FLEXIBLE +f1]1 
. Cc -8 92314075 | BELT, DRIVE, FLAT rfi]fit 

C -9 RATCHET BRAKE ASSEMBLY (SEE FIGURE 8) r{ij.1 
“ Cc -10 | 10127131 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 3131/3 

Cc -11 | 10126402 | WASHER, LOCK, EXTERNAL TOOTH, 8 rfid. 
© -12 NOT USED 

Cc - 73104700 | RATCHET BRAKE LINKAGE ASSEMBLY (SERIES CODE 12 
AND BELOW) 1j}i]i 

D - 73537600 | RATCHET BRAKE LINKAGE ASSY (SERIES CODE 13 & ABOVE) | 1/1| 1 
r D -13 | 93530015 PIN, ROLL 1/if1 

D -14 | 46493200 | ROD, CONNECTING (SERIES CODE 12 AND BELOW) a 
D -14 | 73537700 | ROD, CONNECTING (SERIES CODE 13 AND ABOVE) rjifi 
D “15 10126235 SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 

10-24 x 5/8 1 1 1 

D -16 | 46494100 | ARM, LINKAGE (SERIES CODE 12 AND BELOW) 1}ai]41 
D -16 | 73226700 | ARM, LINKAGE (SERIES CODE 13 AND ABOVE) 1}1]1 
Cc “17 ] | MOTOR AND BRAKE ASSEMBLY (SEE FIGURE 10) 1fifi 
Cc -18 | 10126506 | SCREW, MACHINE, HEXAGON HEAD, PLAIN, 1/4-20 x 1-1/2 1/1]1 
Cc -19 | 10125608 | WASHER, FLAT, 1/4 1}1]1 

©} . Cc -20 | 10126106 | WASHER, LOCK, INTERNAL TOOTH, 1/4 1}/i]1 
Cc -21 | 40023600 | POST, IDLER SPRING 1}a]1 

_ Cc -22 | 10125301 | NUT, HEXAGON, 1/4-20 1}a1]1 
Cc -23 | 40024201 | SPRING, IDLER ifaifi 
Cc -24 | 10125607 | WASHER, FLAT, 10 212] 2 

} Cc -25 | 46494400 | BRACKET, MOUNTING 1}if1 

J 70618000 E 8.27
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SPINDLE AND LOCKSHAFT ASSEMBLY 
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assy] invex | EQUIPMENT aw. LEVEL] NO. NOMEER ITEM DESCRIPTION LA [3 ic] [| Jf 
@ NO. REQUIRED 

c | 5- 73238700 | SPINDLE AND LOCKSHAFT ASSY (SERIES CODE 13 & BELOW |1 141 11 
AND UNITS WITHOUT FCO PE29901 INSTALLED) 

c | 5- 73544400 | SPINDLE AND LOCKSHAFT ASSY (SERIES CODE 14 & ABOVE 
AND UNITS WITH FCO PE29901 INSTALLED) 1]Jaifa - pd] -1 94339806 | NUT, OPEN CAP 1}idi DI -2 72808700 | WASHER, STOP 1fJidi © dD | -3 93271013 | RING, RETAINING 1fida y pD| -4 72808600 | RETAINER, STOP 1fili so Dp] -5 72806300 | SPRING, COMPRESSION 1]fifi dD] -6 72808800 | RETAINER, SPRING 1}ifi pd] -7 72808900 | SPRING, COMPRESSION 1fidi © D| -8 73232000*| LOCKSHAFT SPINDLE ASSEMBLY 1/ifi Dd] -9 73245800*| SPINDLE ASSEMBLY (GRINDING) (SERIES CODE 13 & BELOW 
AND UNITS WITHOUT FCO PE29901 INSTALLED) 1fifi 

dp] -9 73544300*| SPINDLE ASSEMBLY (GRINDING) (SERIES CODE 14 & ABOVE 
AND UNITS WITH FCO PE29901 INSTALLED) 1fiji c | -10 93530424 | PIN, ROLL 21242 c | -11 10126534 | SCREW, MACHINE, HEXAGON HEAD, PLAIN, 3/8-16 x 2 414]4 c] -12 10125610 | WASHER, FLAT, 3/8 4]4]4 c | -13 19125808 | WASHER, LOCK. SPRING, 3/8 4,444 Cc] -14 10125303 | NUT, HEXAGON” 3/8-16 4,44 B | -15 10127119 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1- 1/4 1}ifa | B | -16 10125803 | WASHER, LOCK, SPRING, 6 1}1 fi B | -17 10125605 | WASHER, FLAT. 6 1jir4i1 B | -18 46489500 | CLAMP, TUBE, REAR (SERIES CODE 12 AND BELOW) 1fifi @ B | -18 73543700 | CLAMP, TUBE, REAR (SERIES CODE 13 AND ABOVE) rfid 

prot 

J 70613000 D 8-29



  

  

  

          

  

              

FIGURE 6. SECTOR SENSOR POSITIONER ASSEMBLY 
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MOD. LEVEL ASSY| INDEX EO RENT LEVEL] NO. ITEM DESCRIPTION A] Bi] c] 7 ] NUMBER 

NO. REQUIRED 

Cc 6- 73245200 SECTOR SENSOR POSITIONER ASSEMBLY 1 1 1 D -1 10127324 SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 5/8 1 1 1 D -2 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 1 1 1 D -3 10127323 SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 1/2 1 1 1 D -4 93786002 SWITCH, MINI ACTUATOR 
1 1 1 19) -5 10127321 SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 3/8 1 1 i D ~6§ 10125603 WASHER, FLAT, 4 
1 1 1 D ~7 73220200 BRACKET, SWITCH, MOUNTING 
1 1 1 D ~8 73224100 SPRING, EXTENSION 
1 1 1 D -9 73245100 ARM, POSITIONING 
1 1 1 D -10 | 92033277 RING, RETAINING 
1] 1 1 1) -11 | 46486700 PLATE, MOUNTING 
1 1 1 C -12 93707001 SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 10-24 x 3/8] 2 2 2 C -13 | 92008035 WASHER, FLAT, 10 
2 2 2 Cc -14 10127132 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 1/2 1 1 1 C -15 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 1 1 1 Cc -16 10125607 WASHER, FLAT, 10 
1 1 1 B -17 10127117 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 7/8 1 1 1 

B -18 10125605 WASHER, FLAT, 6 
3 3 3 B -19 70738900 SPACER, NYLON 
1 1 1 B -20 | 93564002 WASHER, NYLON 
1 1 1 B -21 10125803 WASHER, LOCK, INTERNAL TOOTH, 6 1 1 1 B ~22 10125105 NUT, HEXAGON, 6-32 1 1 1 

70618000 H 
834 

   



  

  

    
  

  

      

      

  
      

30048     

Bue 32 

FIGURE 7. DISK CLEANER ASSEMBLY 

70618000 

e
f
e
c
o
c
o
e
e
c
e
%
o
a
m
p
e
c
e
8
e
o
e
e
e
e
 

Me
o 

 



€ 
~ 

. 

f
a
 

x 

  

  

  

  

  

            

ass! INDEX EQUIPMENT MOD. LEVEL 

VEVELL NO. PART ITEM DESCRIPTION AjB{ic] | | NUMBE 
NO. REQUIRED 

Cc q- 72963102 DISK CLEANER ASSEMBLY 1 1 1 
D -1 92033038 RING, RETAINING 3 3 3 
D -2 45497200 ARM, BRUSH 1 1 1 
D -3 45497300 HOLDER, BRUSH 2 2 2 
D -4 93530242 PIN, ROLL 1 1 1 
D “5 93099329 SCREW, SET, SOCKET HEAD, CUP POINT, 10-32 x 1/2 2 2 2 
D -6 | 93071245 SCREW, SET, SOCKET HEAD, CUP POINT, 6-32 x 3/16 6] 6] 6 
D -7 40023200 STOP, BRUSH POSITIONING 1 1 1 
D -8 10125608 WASHER, PLAIN, 1/4 1 1 1 
D -9 72962900 SHAFT, DISK CLEANER 1 1 1 
D -10 7 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 2 2 2 
D -11 10126402 WASHER, LOCK, EXTERNAL TOOTH, 8 2 2 2 
D -12 16125606 WASHER, PLAIN, 8 2 2 2 
D -13 | 92413000 CHANNEL, RUBBER AR] AR] AR r 
D -14 1 93848290 SCREW, SET, SOCKET HEAD, CUP POINT, 8-32 x 1/2 1} if 1 
D -15 | 40067800 STOP, BRUSH HOLDER 1 1 1 
D -16 10127314 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 1/2 2 2 2 
D -~17 [| 10125602 WASHER, PLAIN, 2 2 2 2 
D -18 | 36159804 SWITCH, SPDT 1 1 1 
D -19 94297700 ADAPTER, SWITCIL ACTUATOR 1 1 1 
D -20 46023000 BEARING, FLANGED 1 1 1 
1B) -21 94205791 SPRING, COMPRESSION 1 1 1 
D +22 93564002 WASHER, NYLON 1 1 1 
D -23 | 72957100 CAM, BRUSH LINK 1 1 1- 
D -24 | 92373006 NYLINER, DOUBLE FLANGED, NYLON 1 1 1 
D - 72363000 LINKAGE ASSEMBLY 1 1 1 
E -25 10127113 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 2 2 2 
E -26 10125605 WASHER, PLAIN, 6 2 2 2 
E -27 | 41274005 BEARING, FLANGED 2 2 2 
E -28 | 72962800 LINK, BRUSH SHAFT 1 1 1 
E -29 | 40022700 LINK, BRUSH MOTOR 1 1 1 
E -30 | 40022900 LINK, INTERCONNECTING 1 1 1 
D -31 10127102 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 1/4 2 2 2 
D -32 | 40013502 MOTOR AND CONNECTOR ASSEMBLY 1 1 1 
E - 94296305 MOTOR, AC TIMING, 24 VAC 1 1 1 
E - 93948003 CONNECTOR, PLUG, 3 PIN 1 1 1 
E - 93942005 CONTACT, PIN, 22-18 WIRE RANGE 2 2 2 
D -33 1 40024500 BRUSH, DISK ‘ 10} 10} #10 
D -34 5; 45083900 BASE, DISK CLEANER 1 1 1 
Cc -35 | 10127132 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 1/2 3] 3] 3 
Cc ~36 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 3 3 3 
Cc -37 | 10125607 WASHER, FLAT, 10 3 3 3 

            

70618000 C 

  
8.2?



e
p
e
o
o
n
e
v
e
v
e
g
e
o
a
m
e
e
g
n
e
o
e
e
e
 

o
e
 

 
 

 
 

_—-39 

_2 

mn 
Va 
| 

| 

3012K 

70618000 J 

 
 

 
 

 
 

 
 

FIGURE 8. RATCHET BRAKE ASSEMBLY 
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MOD. LEVEL ASSY| INDEx | EQUIPMENT 

LEVEL] NO. NUMBER ITEM DESCRIPTION BiBi[c] | J 
NO. REQUIRED 

Cc 8- 73236900 RATCHET BRAKE ASSEMBLY (SERIES CODE 11 AND BELOW) | 1 1/1 Cc 8- 73529400 RATCHET BRAKE ASSEMBLY (SERIES CODE 12) 1 141 Cc 8- 73537500 RATCHET BRAKE ASSEMBLY (SERIES CODE 13 AND ABOVE) | 1 171 -1 NOT USED 
D -2 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 7 17 17 D -3 10125606 WASHER, PLAIN, 8 4 }4/4 D - 73225100 PACK-ON SWITCH ASSEMBLY (SERIES CODE 11 & BELOW) 1 11 D - 73529200 PACK-ON SWITCH ASSEMBLY (SERIES CODE 12 & ABOVE) 1 1]1 E =4 10127311 SCREW, MACHINE, PAN HEAD, 2-56 x 1/4 1 141 E “5 10126100 WASHER, LOCK, INTERNAL TOOTH, 2 1 1 1 E -6 10125102 SCREW NUT, MACHINE, HEXAGON, 2-56 1 1/1 E -7 73224700 BRACKET, SPRING 1 1 41 E -8 73225300 SPRING, EXTENSION 

1 7171 E -9 93707002 SCREW, SOCKET HEAD, 1/4-20 x 1/2 1 141 E -10 73224800 ACTUATOR ARM 
111 71 E -11 10127335 SCREW, MACHINE, PAN HEAD, 6-32 x 1/2 1 [241 E - 10127334 SCREW, MACHINE, PAN HEAD, 6-32 x 3/8 171 [1 E -12 10125605 WASHER, PLAIN, 6 1 fa di E -13 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 2 |2 }2 E -14 10125105 SCREW NUT, MACHINE, HEXAGON, 6-32 212 }2 E -15 10127323 SCREW, MACHINE, PAN HEAD, 4-40 x 1/2 2 {2 }2 E -16 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 3 3 13 E -17 10125607 WASHER, PLAIN, 10 1 J1 41 E -18 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 1/141 E -19 10125107 SCREW NUT, MACHINE, HEXAGON, 10-24 li. fi E -20 93786012 SWITCH, MINIATURE 
171i 41 E -21 73224500 BRACKET, ADJUSTING, SWITCH 1 ii di E -22 73224600 PLATE, MOUNTING (SERIES CODE 11 AND BELOW) 1 fi |i E -22 73529100 PLATE, MOUNTING (SERIES CODE 12 AND ABOVE) 1 fi ti E -23 10127101 SCREW, MACHINE, PAN HEAD, 4-40 x 3/16 (SERIES CODE 

12 AND ABOVE) 313 1/3 E -24 92707001 TERMINAL, INSULATED (SERIES CODE 12 AND ABOVE) 313 13 E -25 93947005 CONNECTOR, 2 PIN (SERIES CODE 12 AND ABOVE) 1 1/1 E -26 93943005 CONTACT, SOCKET (SERIES CODE 12 AND ABOVE) 1 171 E -26A] 93943007 CONTACT, SOCKET (SERIES CODE 12 AND ABOVE) 1 1 ]1 E -27 92427024 CAPACITOR, 25V, 50 UF (SERIES CODE 12 AND ABOVE) 1 141 E -28 92512246 RESISTOR, 1/4W, 33 OHM (SERIES CODE 12 AND ABOVE) 17141 E ~29 93541007 RING, TERMINAL (SERIES CODE 12 AND ABOVE) 1 141 D -30 10127347 SCREW, MACHINE, PAN HEAD, 8-32 x 3/8 1 111 D -31 73224900 BRACKET, MOUNTING, SWITCH 1 141 D ~32 93707004 SCREW, SOCKET HEAD, 1/4 x 3/4 1 1 |1 D -33 72804300 SPRING, EXTENSION 1 1 ]1 D -34 72802900 PAWL, BRAKE (SERIES CODE 12 AND BELOW) 1 1/1 D -34 73226900 PAWL, BRAKE (SERIES CODE 13 AND ABOVE) 1 1/1 D ~35 10127332 SCREW, MACHINE, PAN HEAD, 6-32 x 1/4 2/2 12 D -36 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 4,4 |4 D -37 46493900 BRACKET, GUIDE (SERIES CODE 12 AND BELOW) 1/141 D -37 73227100 BRACKET, GUIDE (SERIES CODE 13 AND ABOVE) 1 t1 41 D ~38 92373003 NYLINER, SNAP-IN 1y1 41 D -39 10127346 SCREW, MACHINE, PAN HEAD, 8-32 x 5/16 5 15 15 D -~40 10127333 SCREW, MACHINE, PAN HEAD, 6-32 x 5/16 141 41 D -41 94281400 CABLE, GROUND 171 fi D “42 10125605 WASHER, PLAIN, G 3 13 13 D -43 40054700 SPRING, STATIC, GROUND 1y1 41 D ~44 73225000 MOUNT, GROUND SPRING 171 fi D -45 73232200 PLATE, PAWL MOUNTING (SERIES CODE 12 AND BELOW) 171 41 D “45 73537800 PLATE, PAWL MOUNTING (SERIES CODE 13 AND ABOVE) 1 f1 | Cc -46 10125723 SCREW, FLAT HEAD, 8-32 x 5/16 272 }|2 Cc -47 10127348 SCREW, PAN HEAD, 8-32 x 1/2 141 fi Cc -48 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 171 41 Cc -49 10125606 WASHER, PLAIN, 8 142 41       
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assy| INDEX | EQUIPMENT a 
LEVEL | PART ITEM DESCRIPTION AJB{[c]{] | | 

NO. REQUIRED 
Cc 9- 73220800 |LEFT PRE-AMP CHASSIS ASSEMBLY 1 fi fi 
D -1 10127125 |SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x-3/4 roti ji- 
D -2 10126402 |WASHER, LOCK, EXTERNAL TOOTH, 8 4 |4 |4 
D -3 1€125106 |NUT, HEXAGON, 8-32 2 |2 {2 
D -4 10127116 |SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/4 1 1 f2 
D -5 10126103 |WASHER, LOCK, INTERNAL TOOTH, 6 5 $5 15 
D -6 16125105 |NUT, HEXAGON, 6-32 5 15 15 
D -7 94320100 JCONNECTOR, RECEPTACLE, 9 SOCKET 2 42 |2 
D ~8 92742175 [SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1-3/8 3 13 |3 
DD -9 10125605 |WASHER, FLAT, 6 3 43 13 
b -10 40082700 JSPACER, CARD, DOUBLE 3 13 13 
Dd -11 40065600 |CARD CLAMP ASSEMBLY 1 41 fl 
E ~ 40065400 |CLAMP, CARD 1 Ji [il 
E - 40065500 |BLOCK, CARD CLAMP 1 Ji fi 
D -12 10127102. |SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 1/4 1 jl fi 
D -13 10125103 JNUT, HEXAGON, 4-40 1 fi fi 
D ~14 92242004 |TERMINAL LUG 1 Ji fi 
D -15 40062400 JSPRING, EXTENSION 1 fa fi 
D -16 10127311 JSCREW MACHINE PAN HEAD, SLOTTED, 2-56 x 1/4 4 $4 J4 
D -17 10125800 WASHER, LOCK, SPRING, 2 4 {4 {4 
LD -18 94267109 JRESISTOR, FIXED, WIREWOUND, 800 OHM, 10W 2 42 |2 
D -19 10125703 JSCREW, MACHINE, FLAT HEAD, PHILLIPS, 4-40 x 5/16 4 14 14 
1D -20 73222400 JSPACER, CARD 2 |2 {2 
DD -21 73222300 |[BRACKET, PRE-AMP CHASSIS 1 o]1 fil 
C 9- 73220900 JRIGHT PRE-AMP CHASSIS ASSEMBLY 1 fi fi. 
D -22 93592158 |SCREW, MACHINE, HEXAGON WASHER HEAD, 6-32 x 1/4 2 12 {2 
D -23 92586221 JRESISTOR, FIXED, FILM, 165 OHM, 1W, R304, R301 2 j2 {2 
D -24 40081100 JBOARD, TERMINAL 1 fi fi 
Db -25 10127116 |SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/4 4 |4 {4 
D ~26 10126103 |WASHER, LOCK, INTERNAL TOOTH, 6 5 15 15 
D -27 10125105 |NUT, HEXAGON, 6-32 5 15 15 
dD -28 94320100 JCONNECTOR, RECEPTABLE, 9 SOCKET 2 j2 {2 
D -29 10127311 |SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 1/4 6 16 {6 
D -30 10125800 |WASIIER, LOCK, SPRING, 2 6 F6 J6 
Db -31 94267109) RESISTOR, FIXED, WIREWOUND, 800 OHM, 10W, R300, R302, 

R303 2 42 }f2 
Dd -32 94267105 JRESISTOR, FIXED, WIRE BOUND, 270 OHM, 10W, R300 1 fl fi 
D -33 10127125 [SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 1 fi fi 
D -34 10126402) JWASHER, LOCK, INTERNAL TOOTH, 8 4 |4 |4 
D -35 10125106 |NUT, IIEXAGON, 8-32 2 {2 {2 
D ~36 10127119 [SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1-1/4 3 13 4t3 
D -37 10125605 |WASHER, FLAT, 6 3 43 13 
D -38 40082700 |SPACER, CARD, DOUBLE 3 43 43 
D -39 10127102) JSCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 1/4 1 {1 fi 
) -40 92242004 [TERMINAL LUG 1 Ji fi 
D -41 10125103 JINUT, HEXAGON, 4-40 1 fil fi 
D ~42 40062400 |SPRING, EX'TENSION 1 fi |i 
D -43 40065600 {CARD CLAMP ASSEMBLY 1 {1 [1 
E - 40065400 [CLAMP, CARD 1 ji fi 
E - 40065500 {BLOCK, CARD CLAMP 1 fl [1 
D -44 93592158 |SCREW, MACHINE, FLAT HEAD, PHILLIPS, 4~40 x 5/16 4 |4 [4 
D -45 73222400 |SPACER, CARD 2 |2 |2 
D -46 73222200 JBRACKET, PRE-AMP CHASSIS 1 ji fi 
Cc ~47 10127131 |SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 2 |2 {2 
Cc ~48 10126105 |WASIIER, LOCK, INTERNAL TOOTH, 10 2 42 42 
Cc -49 10125607 |WASHER, FLAT, 10 2 42 f2 
C -50 73103000 |SILEEVIE, CHASSIS 2 42 72 
Cc -51 94000000 |SCREW, THUMB 4 14 |4 
Cc -52 94281415 [CABLE GROUND 2 |2 42               

70618000 Cc 8-37



  

  
    

  

  
                  

        

FIGURE 10. .MOTOR AND BRAKE ASSEMBLY 
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ASS'Y| INDEx | EQUIPMENT a EVELL NO. wGART ITEM DESCRIPTION AT BiTc{] | | 
NO. REQUIRED 

Cc | 10- 73184703 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 09 AND BELOW) | 1 | - [| - c | 10- 73543901 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 10-11) 1} -] - Cc | 10- 73543905 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 12) 1} -f{ - Cc | 10- 73184708+ | MOTOR AND BRAKE ASSEMBLY 1] -] - Cc | 10- 73622502 MOTOR AND BRAKE ASSEMBLY (SERIAL NO, 4295 THRU 4782 
AND UNITS WITH FCO PE31156 INSTALLED) 1] - - Cc | 10- 75003002 MOTOR AND BRAKE ASSEMBLY (SERIAL NO, 4783 AND ABOVE) | 1 | - Cc |} 10- 73184704 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 09 AND BELOW) |- | 1] - Cc | 10- 73543902 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 10-11) - 1] - Cc | 10- 73543906 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 12) - 1{ - Cc | 10- 73184709 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 13-14) - i] - c | 1o- 75003001 MOTOR AND BRAKE ASSEMBLY (SERIES CODE 15 AND ABOVE) | - 1] - 

D -1 93071408 SCREW, SET, HEXAGON SOCKET HEAD, 1/4-20 x 3/8 
(SERIES CODE 12 AND BELOW) 1} i] 1 D -1 94090168+ | SCREW, SET, HEXAGON SOCKET HEAD, 1/4-20 x 3/8 1/11 D -1 94090168* | SCREW, SET, HEXAGON SOCKET HEAD, 1/4-20 x 3/8 3 137 3 D -2 70956707+ | PULLEY, DRIVE MOTOR 17-f 1 D -2 73622607* | PULLEY, DRIVE MOTOR tft -} 1 D -2 70956708+ | PULLEY, DRIVE MOTOR - [a1] - D -2 73622608* | PULLEY, DRIVE MOTOR - 1| - D -3 94311102 PULLEY, V-BELT (SERIES CODE 12 AND BELOW) 171] 1 D -3 94311116+ | PULLEY, V-BELT 1/1] 4 D -3 94311119* | PULLEY, V-BELT 1] 1/1 D -4 94311003 BELT, SPECIAL 1 41 |1 D -5 93071410 SCREW, SET, HEXAGON SOCKET HEAD, 1/4-20 x 1/2 
(SERIES CODE 12 AND BELOW) 1 J1 ]1 D -5 94016410 SCREW, SET, HEXAGON SOCKET HEAD, 1/4-20 x 1/2 
(SERIES CODE 13 AND ABOVE) 141 41 D -6 94311104 PULLEY, V BELT (SERIES CODE 12 AND BELOW) 1 1 41 D -6 94311117 PULLEY, V BELT (SERIES CODE 13 AND ABOVE) 1 Ji di D -7 40093301 SLEEVE, MOTOR SHAFT 1 {1 ]1 D -8 10126528 SCREW, MACHINE, HEXAGON HEAD, PLAIN, 3/8-16 x 3/4 4 |4 14 D -8A | 94090166 SCREW, SET, HEXAGON SOCKET HEAD, 1/4-20 x 1/4 
(SERIES CODE 13 AND ABOVE) 1 |1 41 D -9 10125808 WASHER, LOCK, SPRING, 3/8 4 |4 ]4 D -10 10126506 SCREW, MACHINE, HEXAGON HEAD, PLAIN, 1/4-20 x 1-1/2 1 41 41 D -11 40023601 POST, IDLER SPRING 1 1 1 D -12 10125608 WASHER, FLAT, 1/4 1 |1 J1 D -13 10125806 WASHER, LOCK, SPRING, 1/4 1 Ji fi D -14 10125301 NUT, HEXAGON, 1/4 1 fi fi D -15 10127143 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 1/2 3 13 13 D -16 10125805 WASHER, LOCK, SPRING, 10 3 43 ]3 D -17 10125607 WASHER, FLAT, 10 3 13 |3 D -18 10127347 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/8 3 13 43 D ~19 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 3 $3 13 D -20 70740200 PLATE, MOUNTING PLATE 1 fi fi D -21 94246101 BRAKE, HYSTERESIS 1 f1 {14 D -22 93935000 RECTIFIER, SILICON 1 1 fa D -23 10127101 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 3/16 4 |4 44 D -24 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 4 14 |4 D -25 92707001 TERMINAL, INSULATED (SERIES CODE 09 AND BELOW) 2 |2 |2 D -25 92707001 TERMINAL, INSULATED (SERIES CODE 10 AND ABOVE) 4 Ja |4 D -26 93948003 CONNECTOR, PIN HOUSING 1 1 1 D -27 93942009 PIN, CONTACT 2 12 12 D -28 92496227 CAPACITOR, NON-ELECTROLYTIC, 100V (SERIES CODE 
10 AND ABOVE) 1 Ji [1 D -29 92512424 RESISTOR, FIXED, 2W, 15 OHM (SERIES CODE 10 AND ABOVE) {1 |1 |1 D -30 72988600 PLATE, MOUNTING, MOTOR (SERIES CODE 09 AND BELOW) 1 Ji |i D -30 73246900 PLATE, MOUNTING, MOTOR (SERIES CODE 10 AND ABOVE) 1 41/1 D -31 73184605 DRIVE MOTOR AND CABLE ASSEMBLY (SERIES CODE 12 
AND BELOW) 1 1 [- D -31 73184604 DRIVE MOTOR AND CABLE ASSEMBLY (SERIAL NO, 2447 
THRU 4782) 1 ji qe D -31 73184609 DRIVE MOTOR AND CABLE ASSEMBLY (SERIAL NO, 4783 
AND ABOVE) 1 fi fi 

+SERIES CODE 13-14 WITHOUT FCO PE31156 INSTALLED 
*SERIES CODE 15 AND ABOVE AND UNITS WITH FCO PE31156 

INSTALLED 
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ASs'y| INDE EQUIPMENT MOD. LEVEL 
LEVEL] NO. PART ITEM DESCRIPTION Alspic {| |] 

NUMBER NO. REQUIRED 

Cc -10- MOTOR AND RRAKF ASSEMBI.Y (CONT'D) 
q E - 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 1 jl fl 

E - 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 2 42 J2 
E - 92512416 RESISTOR, FIXED, WIREWOUND, 470K OHM, 1W 171 fl 
E - CABLE ASSEMBLY (W2) (SEE FIGURE 19) 1 Ji fi 
E - 94264200 MOTOR, ELECTRIC, END MOUNTED (SERIES CODE 12 AND 

BELOW) 1 yi [- 
E - 94351700 MOTOR, ELECTRIC, END MOUNTED (SERIAL NO, 2447 

THRU 4782) 1 Jil [- 
E - 94359900 MOTOR, ELECTRIC, END MOUNTED (SERIAL NO, 4783 

AND ABOVE) - Poyt qi 

C ~32 10126536 SCREW, MACHINE, HEXAGON HEAD, PLAIN, 3/8-16 x 2-1/2 3 13 73 
C -33 10125808 WASHER, LOCK, SPRING, 3/8 3 13 |3 
Cc -34 10125610 WASHER, FLAT, 3/8 3 73 [3 
C -35 46489200 SPACER, MOTOR MOUNT 3 73 73 
C -36 70738300 INSULATOR, MOTOR MOUNT 3 13 ]3 
C -37 70738301 INSULATOR, MOTOR MOUNT 3 73 73 
C -38 70739500 SPACER, MOUNT, MOTOR 3 73 13 

- 94275225 RING, MOUNTING 1/1 471 
- 73217700 BRACKET, CAPACITOR 1 J1 fi 
- 94255103 CAPACITOR, MOTOR (S/N 1204 AND BELOW) 1 f1 [1 
- 94255102 CAPACITOR, MOTOR (S/N 1205 AND ABOVE) 1 |1 [1 
- 94260504 END, CAPACITOR 1 f1 44 

*APPLICABLE ONLY TO UNITS WITH FCO PE29475 INSTALLED 
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FIGURE 11. ACTUATOR ASSEMBLY 
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Ass| Index | EQUIPMENT 
a LEVEL! NO. NUMCER ITEM DESCRIPTION A{ BI] c] | | © 

NO. REQUIRED 
B | 11- | 73220300 | ACTUATOR ASSEMBLY rfid. Cc 72 | 10126218 | SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 6-32x3/8 | 4] 4] 4 } C -2 | 10125803 | WASHER, LOCK, $PRING a] 4a]4 Cc -3 | 10125605 | WASHER’ FLAT. 6 ala] 4 Cc -4 | 73220700 | SPACER, BRACKET 1} 1] a Cc “5 | 10127364 | SCREW, MACHINE, PAN HEAD, SLOTTED, 10-24 x 1/2 5} 5] 5 Cc -6 | 10125805 | WASHER, LOCK, SPRING, 10 al sles @} C -7 | 73102300 | RAIL LOWER 1} 1] 4 Cc -8 | 92602001 | CLAMP, CABLE, NYLON 2])2| 2 Cc -9 | 10126103 | WASHER, LOCK, INTERNAL TOOTH, 6 13] 13] 13 - Cc -10 CABLE ASSEMBLY (W11) (SEE FIGURE 19) fifa C ~11 ] 10127124 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 5/8 21/2] 2 @ c -12 } 10125606 | WASHER, FLAT, 8 2] 2] 2 Cc -13 | 10125804 | WASHER! LOCK, SPRING, 8 4[4]4 Cc 714 | 73109500 | TRANSDUCER SCALE ASSEMBLY (SERIES CODE 12 AND BELOW)| 1] 14 1 Cc 714 | 73543800 | TRANSDUCER SCALE ASSEMBLY (SERIES CODE 13 AND ABOVE)| 11 1{ 1 D - | 73223000 | MOUNT, FLEX, TRANSDUCER 212] 2 6} D - 73223300 MOUNT, TRANSDUCER 

17, ry. D - | 73222500 | TRANSDUCER, POSITION, SCALE 1} if. D 7 | 10126212 | SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 4-40x1/4 | 10] 10] 10 D - | 46489000 | CLAMP, TUBE, FRONT (SERIES CODE 12 AND BELOW) r}ifi D > | 73543600 | CLAMP, TUBE, FRONT (SERIES CODE 13 AND BELOW) 1} if D - 10125801 WASHER, LOCK, SPRING, 4 27 2] 2 D - | 10125603 | WASHER, FLAT! 4 2] 2] 2 Cc -15 | 10127114 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1/2 9] 9] 9 Cc -16 | 73120600 | CORNER, HEAD 2} 2] 2 Cc 717 | 10127125 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 5/16 212] 2 c -18 | 10126104 | WASHER, LOCK,INTERNAL TOOTH, 6 212] 2 Cc -19 | 10125106 | NUT, HEXAGON, 6-32 2}2] 2 C -20 173109700 | PIN,’ HOLDING 1fi]1 c -21 | 16923100 | SPRING, COMPRESSION ee @ C -22 | 92033037 | RETAINING, RING 1] if1 Cc -23 | 73109400 BRACKET, PIN, HOLDING 
1 1] 1 Cc -24 | 92373003 | NYLINER,’ SNAP-IN 212] 2 c 725 | 10127332 | SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 1/4 i1fa]1 Cc 726 | 73105200 | TRACK, INDICATOR, FIXED (SERIES CODE 10 AND BELOW) 1}if.4 Cc 726 | 73242100 | TRACK, INDICATOR, FIXED (SERIES CODE 11 AND ABOVE) rfid 1 C -27 | 73102100 | RAIL, UPPER 1}iji2 Cc ~28 | 10127339 | SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 1 1} 141 Cc ~29 | 70738900 | SPACER r1fi]4 Cc -30 | 70740500 | BASE, TERMINAL 2,2] 2 Cc -31 | 93564002 | WASHER, NYLON 2])2] 2 C -32 | 10125105 | NUT, HEXAGON, 6-32 1fif1 C 733 | 10127115 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 5/8 2412] 2 Cc -34 [73103100 | BRACKET, SWITCH 1f1]i1 Cc -35 | 94261301 | SWITCH, ROLLER, LEVEL 1}if4 | © Cc ~36 | 10127326 | SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 7/8 2}2] 2 C -37 | 10125801 | WASHER, LOCK SPRING, 4 2}21 2 Cc -38 | 10125603 | WASHER, FLAT, 4 2121 2 Cc -39 | 73222700 | SHIELD, HEAD 1faifi Cc -40 | 73222600 | SLIDER} TRANSDUCER-POSITIONER 1], afi C ~41 | 10125016 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 2]2]2 Cc 742 [73105100 | TRACK, INDICATOR, MOVING (SERIES CODE 10 AND BELOW) 1fifi4 Cc 742 | 73242000 | TRACK, INDICATOR, MOVING (SERIES CODE 11 AND ABOVE) rtifi41 Cc -43 | 70729305 | ROD, EXTENSION rtifi Cc ~44 | 10127133 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 5/8 2}2]/2 Cc 745 | 10126238 | SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 10-24 x 1 1faifi Cc -46 | 10125607 | WASHER, FLAT, 10 rtafi Cc -47 CARRIAGE ASSEMBLY (SEE FIGURE 13) 1}ifi. Cc -48 | 94224658 LABEL, INFORMATION 1] 171 Cc -48A] 94208500 | LABEL 1fifdi Cc ~49 MAGNET ASSEMBLY (SEE FIGURE 12) 1fiqji Cc ~50 | 10127354 | SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 1/2 2/2] 2 Cc -51 | 70726001 | CAP, END, TRANSDUCER r}ifi Cc -52 | 94206431 | SPRING, COMPRESSION 1{ifi @ Cc 53 | 10127104 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 3/8 2,2] 2 Cc -54 | 72824701 | TRANSDUCER AND CONNECTOR ASSEMBLY 1fi]fi ; D - |94262800 | TRANSDUCER, VELOCITY 1fi]1 D - [93948003 | CONNECTOR, PIN, HOUSING r1fifdi D - |93942008 | PIN, CONTACT 2}2]2 @ Cc =55 CABLE ASSEMBLY (W12) (SEE FIGURE 19) rfifi Cc -56 | 73107200 |} HOUSING, ACTUATOR rfid. B 757 | 10126258 = | SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 1/4-20x1 | 2] 2 | 2 B -58 | 10125806 | WASIIER, LOCK, SPRING, 1/4 5) 5]5 
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MOD. LEVEL ASSY| INDEX EQUIPMENT 

LEVEL] NO. | PART ITEM DESCRIPTION alelc] |_| 
NO. REQUIRED 

B 11- ACTUATOR ASSEMBLY (CONT'D 
B -359 10126262 SCREW, MACHINE,HEXAGON SOCKET HEAD, CAP, 1/4-20 x 2 3 3 3 
B -60 10125608 WASHER, FLAT, 1/4 5 3 5 
B -61 73220100 | COVER, MAGNET (SERIES CODE 10 AND BELOW) 1 i 1 
B -61 46484000 | COVER, MAGNET (SERIES CODE 11 AND ABOVE) 1 1 1 
B -62 46489100 TUBE, AIR 1 1 1 
B -63 73223100 | TUBE, AIR, RUBBER 1 1 1 B -64 73221700 HEAD CABLE CLAMP ASSEMBLY (RIGHT) (SERIES CODE 11 

AND BELOW) 1 1 1 
B -64 73537000 | HEAD CABLE CLAMP ASSEMBLY (RIGHT) SERIES CODE 12 

AND ABOVE) 1 1 1 
Cc - 10126212 SCREW, HEXAGON, SOCKET HEAD, CAP, 4-40 x 1/4 2 2 2 
Cc - 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 i) 5 3 
Cc ~ 73221100 CLAMP, CABLE (SERIES CODE 11 AND BELOW) 1 1 1 
Cc ~ 73537300 | CLAMP, CABLE (SERIES CODE 12 AND ABOVE) 1 1 1 
C - 73221800 | SPACER, CABLE 1 1 1 
Cc - 73221600 BRACKET, CABLE (RIGHT) (SERIES CODE 11 AND BELOW) 1 1 1 
Cc - 73536900 | BRACKET, CABLE (RIGHT) (SERIES CODE 12 AND ABOVE) 1 1 1 
Cc - 10127320 SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 1/4 3 3 3 
B ~65 73221900 | HEAD CABLE CLAMP ASSEMBLY (LEFT) (SERIES CODE 11 

AND BELOW) 1 1 1 
B -63 73537200 HEAD CABLE CLAMP ASSEMBLY (LEFT) (SERIES CODE 12 

AND ABOVE) 1 1 1 
Cc - 10126212 SCREW, HEXAGON, SOCKET HEAD, CAP, 4-40 x 1/4 2 2 2 
Cc - 10126101 | WASHER, LOCK, INTERNAL TOOTH, 4 i) 3 3 
Cc - 73221100 | CLAMP, CABLE (SERIES CODE 11 AND BELOW) 1 1 1 
Cc - 73537300 | CLAMP, CABLE (SERIES CODE 12 AND ABOVE) 1 1 1 
Cc - 73221800 | SPACER, CABLE 1 1 1 
Cc - 73221400 | BRACKET, CABLE (LEFT) (SERIES CODE 11 AND BELOW) 1 1 1 
Cc - 73537100 | BRACKET, CABLE (LEFT) (SERIES CODE 12 AND ABOVE) 1 1 1 
Cc - 10127320 | SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 1/4 3 3 3 
B ~66 94000000 SCREW, THUMB 3 3 3 
B -67 10126214 | SCREW, MACHINE, SOCKET HEAD, 4-40 x 1/2 1 1 1 
B -68 10125801 WASHER, LOCK, SPRING, 4 1 1 1 
B - 94241012 CLIP, CABLE 1 1 1 
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ASSY| INDEX | EQUIPMENT NE FEVEL| NO. wht ITEM DESCRIPTION A[ Bi] cy] | | © 
NO. REQUIRED 

Cc 12- 73143000 MAGNET ASSEMBLY 1 1 1 D -1 10126260 SCREW, a HEXAGON SOCKET HEAD, CAP, 1/4-20 x 
“ 1-1/2 3 3 3 ~ D -2 10125806 |WASHER, LOCK, SPRING, 1/4 3 43 [3 r D -3 10125608 WASHER, FLAT, 1/4 3 3 3 . D -4 46496000 POLE, REAR 1 1 1 

D -5 70725800 MAGNET 
2 2 2 

D -6 24547509 LABEL, WARNING, MAGNETIC FIELD | 1 1 1 
D -7 10126233 SCREW, MACHINE, HEXAGON SOCKET HEAD, CAP, 10-24 x 3/8 {2 2 2 @ D -8 10125805 WASHER, LOCK, SPRING, 10 2 2 2 
D -9 73101400 EXTENSION, POLE 1 1 1 
D -10 46496100 POLE, FRONT 1 1 1 
D -11 10127136 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x1 3 3 3 
D -12 70727901 MOUNT, STOP 1 1 1 

‘ D -13 70727701 CORE, MAGNETIC 1 1 1 

@ 
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ASSY| INDEX | EQUIPMENT MOD. LEVEL. 
LEVEL] NO. | PART ITEM DESCRIPTION Alpitc] | | 

r NO. REQUIRED 

c | 13- 73220400 |CARRIAGE ASSEMBLY 1 |i fi 
D -1 10127336 |SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 5/8 1 Ji ji 
D -2 10125803 |WASHER, LOCK, SPRING, 6 3 13 |3 
D 3 10125605 |WASHER, FLAT, 6 i |i fi 
D -4 70738900 |SPACER 1 {i |i 
D ~5 70738802 |LEAD, FLEXIBLE 3 13 13 
D -6 93564002 |WASHER, FLAT, NYLON, 6 2 |2 ]2 
D -7 70739002 |INSULATOR, LEAD 2 |2 J2 
D -8 93290002 |NUT, INTERNAL WRENCHING 44 |44| 44 
D -9 73224200 |CLAMP, FIXED ARM 4/4 |4 
D -10 | 73224300 |CLAMP, FIXED ARM igs }1i8| 183 
D - 73220600 |CARRIAGE AND BEARING ASSEMBLY 1 fi fi 
E -11 | 92021039 |PIN, DOWEL 5 $5 45 
E -12 | 92054069 |BEARING, BALL 3 13 13 
E -13 | 94292602 |BEARING, BALL 2/2 |2 
E -14 | 45481603 |STUD, DOUBLE THREADED 22 | 22 | 22 

“15 NOT USED 
E -16 | 73107400 |CARRIAGE, MACHINING 141i fa 
D -17 | 10125016 |SCREW, MACHINE, HEXAGON HEAD, 6-32 x 3/8 2 |2 |e 
D -1s | 73224000 |SPRING, BEARING, UPPER 1 fifi 
D -19 | 94296602 |BEARING, BALL 1 fa fi. 
D -20 | 10127344 |SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/16 6 16 16 
D -21 | 10125804 |WASHER, LOCK, SPRING, 8 6 {6 [6 
D -22 | 73101900 |PIN, BEARING 1 fifi 
D -23 | 73102000 |SPACER, BEARING 6 16 16 
D -24 | 10127345 |SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 1/4 242 12 
D -25 | 73101901 | PIN, BEARING 2 12 |2 
D -26 | 73102800 |SPRING, BEARING, LOWER 1 fi]. 
D -27 | 92054069 | BEARING, BALL 2 }2 /2 
D -28 | 10127348 |SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 1/2 3 13 |3- 
D -29 | 73104501 | COIL ASSEMBLY 141i [1 
D -30 | 70728901 | ROD, STOP 2 |2 /2 
D -31 | 72981700 | STOP 1 fifi 
D -32 | 70725900 |PLATE, STOP 1f1]i 
B - 70599900 | HEAD ARM ASSEMBLY, POSITIONS 5 15 ]5 
B - 70599901 | HEAD ARM ASSEMBLY. POSITIONS 5 15 ]5 
B - 70599902 | HEAD ARM ASSEMBLY. POSITIONS 5 15 [5 
B - 70599903 | HEAD ARM ASSEMBLY, POSITIONS 5 15 15 
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ASSY] INDEX | EQUIPMENT . LEVEL] NO. NUMBER ITEM DESCRIPTION A 1B {Cc | | | 
© NO. REQUIRED 

B | 14- 73221000 | LOGIC CHASSIS ASSEMBLY 1fida cc} -1 10127122 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 4,44 © c | -2 10126104 | WASIIER, LOCK, INTERNAL TOOTH, 8 4|4]|4 c | - 70731601 | MAINTENANCE PANEL ASSEMBLY (SERIES CODE 09 & BELOW)}1 |1 | 1 c | - 73516001 } MAINTENANCE PANEL ASSEMBLY (SERIES CODE 10 THRU 14) 11 11 | 1 - c | - 73607001 | MAINTENANCE PANEL ASSEMBLY (SERIES CODE 15 & ABOVE) |1 |1 | 1 dp | -3 93672001 | JACK, BANANA, BLACK (SERIES CODE 14 AND BELOW) 1fi]4 D | -3 95644001 | JACK, BANANA, BLACK (SERIES CODE 15 & ABOVE) 1/1/41 
bp | -4 93672003 | JACK, BANANA. RED (SERIES CODE 14 & BELOW) ala |4 ; pb | -4 95644000 | JACK, BANANA. RED (SERIES CODE 15 & ABOVE) 444/14 pn | -5 93672005 | JACK, BANANA. BLUE (SERIES CODE 14 & BELOW) 3 13 13 
p | -5 95644003 | JACK, BANANA, BLUE (SERIES CODE 15 & ABOVE) 3 [3 | 3 
po | -6 93152001 | KNOB, SKIRTED 1 {1/1 
pb | -7 94275400 | SWITCH, ROTARY 1/141 dp | -s 94039102 | LIGHT, INDICATOR, 24V 3 13 13 
p | -9 93126312 | SWITCH, PUSH BUTTON, RED 1/1 {1 6 p | -10 92509039 | SWITCH, TOGGLE 1 fifa p | -11 92509041 | SWITCH) TOGGLE 2142/2 p | -12 92496187 | CAPACITOR, NON-ELECTROLYTIC, 200 VDC 

(SERIES CODE 10 AND ABOVE) 2 12 }2 
p | -13 92512371 | RESISTOR, FIXED, WIRE WOUND, 1W, 4.7 OHM 

@ (SERIES CODE 10 AND ABOVE) 3 13 ]3 » | -14 92127023 | CAPACITOR, ELECTROLYTIC, 35V (SERIES CODE 10 & ABOVE)| 3 | 3 | 3 
pb | -15 73496100 | BOARD, ‘TERMINAL (SERIES CODE 10 THRU 14) 11/4 
pb | -15 73606800 | BOARD, ‘TERMINAL (SERIES CODE 15 & ABOVE) 1 fila 
Dp | -16 17901508 | SCREW, MACHINE, THREAD ROLL, PHILLIPS, 6-32 x 1/4 

@ (SERIES CODE 10 AND ABOVE) 2 }2 ]2 
p | -17 73496100 | MOUN’E, MAINTI;NANCE PANEL (SERIES CODE 10 & ABOVE) 1f1]1 
pb | -18 73496200 | BOARD, BLANK (SERIES CODE 10 THRU 14) 14a fa 
» | -18 73606400 | BOARD, BLANK (SERIES CODE 15 AND ABOVE) 1 fifi 
p | -19 70748200 | PANEL. MAINTENANCE 1/141 © pb | - 73518900 | MAINTENANCE PANEL HARNESS ASSEMBLY 

(SERIES CODE 14 AND BELOW) 1fi fi 
pd | - 73607600 | MAINTENANCE PANEL ILARNESS ASSEMBLY 

(SERIES CODE 15 AND ABOVE) tdi da 
= E | - 94261810 | CONNECTOR, PLUG, 28 PIN 1]i fia 

E | - 94245614 | CONTACT-CRIMP, INSERT, SOCKET 11/11 | 11 
c | -20 73534803 | PANEL AND GUIDE ASSEMBLY 1 {141 
dp | - 17901515 | SCREW, MACHINE, THREAD ROLL, PHILLIPS, 8-32 x 1/4 16 | 16 | 16 
p | - 46490200 | GUIDE,’ RAIL 1 fi di 
pd | - 46490201 | GUIDE, RAIL 1 {11 
dD | - 94309003 | CLIP, U TYPE 17/17] 17 
pd | - 46490800 | LABEL, MARKER AR |AR |AR 
pd | - 46491100 | PANEL, PERPENDICULAR (5 POS) 414 |4 
bp | - 46490202 | GUIDE, RAIL, 10 UNIT ASSEMBLY 3 13 43 
dp | - 73534703 | PANEL, WIRE WRAP ASSEMBLY 1 ]Ji4i 
c | .-at 94317800 | RECEPTACLE, NUT, CLIP ON 8 ia ies 
c | -22 10127143 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 1/2 a isis 
c | -23 10126105 | WASHER, LOCK, INTERNAL TOOTH, 10 8 is l/s 
C | -24 10125607 | WASHER, FLAT. 10 8 is is 
c | -25 73106300 | INSULATOR, PANEL BACK 2 [2 le 
c | -26 93592162 | SCREW, MACHINE, HEXAGON WASHER HEAD, 6-32 x 3/8 9 lo |g 
c | -27 92373005 | NYLINER, SNAP IN | 2 [2 }2 
c | -28 92033038 | RING, RETAINING 1 fifi 
c | -29 45229900 | SPRING, COMPRESSION 141 fa 

© c | -30 40032300 | LATCH 1 |i fa 
Cc -31 70741700 GUIDE, LATCH l 1 1 

c | -32 94208500 | LABEL 1 fi da 
c | -33 94237703 | TRIM, SAFETY, BLACK 1 fi fa 
c | -34 73117300 | COVER, LOGIC’ CHASSIS 1 fi 4a 

@ c | -35 92633003 | BUMPER, GROMMET TYPE 14a da 
c | -36 72986400 | CHASSIS,” LOGIC 141i fa 
B | -37 10126530 | SCREW, MACHINE, HEXAGON HEAD, 3/8-16 x 1 1 fi di 
B | -33 10125610 | WASHER, PLAT, 3/8 2 2 |2 
B | -39 40033000 | PLATE, ‘FRICTION 2 |2 12 

© B | -40 45718501 | SPACER 2/2 12 
B | -41 70742900 | BEARING 2/2 |2 

. B | -42 45718500 | SPACER 2 [2 }2 
B | -43 10127123 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 1 fi da 
B | -44 10126104 | WASHER, LOCK, INTERNAL TOOTH, 8 141i fa 
B | -45 92602010 | CLAMP, CABLE, NYLON 1 }1 fi 
B | -46 10125606 | WASHER, FLAT, 8 141 fi 

f 70618000 G 8451 /8.52
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assy! inpex | EQUIPMENT Oe EVEL NO. weakT ITEM DESCRIPTION Alpic|{ [| 
NO. REQUIRED 

B 14- LOGIC CIIASSIS ASSEMBLY (CONT'D) 
B -47 10125106 NUT, HEXAGON, 8-32 1 1 1 
B -48 73113600 REAR COVER ASSEMBLY 1 1 1 
Cc - 73113500 COVER, REAR 1 1 1 
Cc - 94317701 FASTENER, OVAL FLUSH HEAD, STUD TYPE 4 4 4 
Cc - 94317900 RETAINER, SPLIT 4 4 4 
B -49 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 1 1 1 
B -50 10126402 WASHER, LOCK, EXTERNAL TOOTH, & 2 2 2 
B -51 94281429 CABLE, GROUND 1 1 1 
B -52 10125106 NUT, HEXAGON, 8-32 1 1 1 
B ~53 93592240 SCREW, MACHINE, HEXAGON WASHER, HEAD, SELF 

TAPPING, 10-24 x 1/2 2 2 2 
B -54 92602013 CLAMP, CABLE 1 1 1 
B - 94281458 CABLE, GROUND 1 1 1 
B -55 70735700 FRONT COVER ASSEMBLY 1 1 1 
Cc - 70725100 COVER, FRONT 1 1 1 
Cc - 94317701 FASTENER, OVAL FLUSH HEAD, STUD TYPE 4 4 4 
Cc - 94317900 RETAINER, SPLIT 4 4 4 
B -56 93006033 NUT, HEXAGON, JAM, 3/8-16 2 2 2 
B -57 10126531 SCREW, MACHINE, HEXAGON HEAD, 3/8-16 x 1-1/4 1 1 1 
B - 94281402 CABLE, GROUND 1 1 1 
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EQUIPMENT 
MOD. LEVEL 

@ jel INDEX | PART ITEM DESCRIPTION aAjpic] | | 
NUMBER NO. REQUIRED 

B | 15- 70730307 POWER SUPPI.Y ASSEMBLY 1{[-| - 
' B - 70730307 (SERIES CODE 11 AND BELOW) 1 [- ]- 
© B - 70730308 (SERIES CODE 11 AND BELOW) 7 ELly- 

B - 70730309 (SERIES CODE 11 AND BELOW) - Jr fl 
B - 73557804 (SERIES CODE 12) ! - - 

- B - 73557805 (SERIES CODE 12) - f1 [- 
B - 73557806 (SERIES CODE 12) - J- Ji 

©@ B - 73560504 (SERIES CODE 13) 1 j- |- 
B - 73560505 (SERIES CODE 13) - fi [- 
B - 73560506 (SERIES CODE 13) - |- ]1 

“ Cc -1 CABLE ASSEMBLY, POWER (W1) (SEE FIGURE 19) Py iyi 
Cc - 46343300 FILTER CHASSIS ASSEMBLY 1}-]1 

@ C - 46343302 FILTER CHASSIS ASSEMBLY -fud- 
D -2 10127120 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/4 2,2] 2 
D ~3 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 4,414 
D -4 70728400 COVER, FILTER rftidi. 
D -5 94245207 CIRCUIT BREAKER 1fifi 
D -5A | 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 4],4]4 
D -5B | 10127111 SCREW, MACHINE, PAN HEAD, 6-32 x 1/4 474 ]4 
D -6 92801003 CLAMP, CABLE 1]1]1 
D -7 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 2]2] 2 
D -8 10125106 NUT, HEXAGON, 8-32 2]2]2 

M D -9 94241900 OUTLET, LOCKING, 50 AMP 1] -f1 
D -9 94241901 OUTLET, LOCKING, 50 AMP -fid-. 
D -10 | 93109321 STANDOFF, SPACER 2 {242 
D 11 10127133 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 5/8 7/747 
D -12 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 8/8 | 8 

© D -13 10125607 WASHER, FLAT, 10 27,24 2 
D -14 10125107 NUT, HEXAGON, 10-24 474 44 
D -15 10127132 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 1/2 1/1] 1 
D -15A] 10126403 WASHER, LOCK, EXTERNAL TOOTH, 10 1/1]41 

@ D ~16 70728800 BRACKET, FILTER 1ji]i 
D -17 94246000 FILTER, RF1 ly -] 1 D -17 94246001 FILTER, RF1 -} 1] - 
D -17A | 10127131 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 4/ 4] 4 D -18 | 24547504 PLATE, WARNING 1yoiyol 
D -19 92801001 CLAMP, CABLE 1} 171 | D -20 | 70728500 CHASSIS, FILTER ryoyy D -20 | 46343200 CHASSIS, FILTER 1] 1] 1 
Cc -21 CABLE ASSEMBLY, W6 (SEE FIGURE 19) 1 1 1 
C -22 POWILR SUPPLY CABINET ASSEMBLY (SEE FIGURE 16) 1} 1f 1 
C -23 10127131 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 4] 4] 4 
Cc -24 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 8] 8] 8 
Cc -25 46485800 SUPPORT 1f 1] 1 

-26 NOT USED 
Cc -27 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 3/ 3] 3 

© Cc -28 | 93872004 SUPPORT, LID 1} 1] 1 
Cc -29 10125106 NUT, HEXAGON, 8-32 3] 3] 3 
Cc -30 | 95655543 SCREW, SHEETMETAL, 10-16 x 1/2 10] 10] 10 
Cc -31 95634806 NUT, SPEED, 10 5] 5] 5 
Cc ~32 95634805 NUT, SPEED, 10 5/ 5] 5 
Cc ~33 10125103 NUT, HEXAGON, 4-40 4} 4] 4 
Cc -34 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 4} 4] 4 

Cc =35 73512600 HARNESS ASSEMBLY (SERIES CODE 04 AND BELOW) 1] 1] 1 
C -35 73187000 HARNESS ASSEMBLY (SERIES CODE 05-07) 1]/oif 1 

-C -35 | 73217900 HARNESS ASSEMBLY (SERIES CODE 08-09) 1} 1] 2 
Cc -35 | 73514700 HARNESS ASSEMBLY (SERIES CODE 10-11) 1j 1/1 
C -35 | 73514701 HARNESS ASSEMBLY (SERIES CODE 12-13) 1] 1f 1 

D - 94281201 CONNECTOR, RECEPTACLE, 75 PIN 1} if 1 
© D - 93947000 HOUSING, SOCKET, CONNECTOR 2] 2] 2 

D - 93947001 HOUSING, SOCKET, CONNECTOR 1} 1] 1 
D - 93943001 CONTACT, SOCKET 12] 12] 12 
D - 94219808 CONNECTOR, DUO-TYNE FLAG 2| 2] 2 
D - 93943000 CONTACT, SOCKET 7) 74 7 

© D - 93943005 CONTACT, SOCKET 60 | 60 | 60 
D - 94219907 CONTACT, DUO-TYNE FLAG 40 | 40] 40 

J 70618000 D 8-55 /8=56
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LEVEL! NO. NOMeeR ITEM DESCRIPTION AIB [c | i | 

NO. REQUIRED 

B {15- —- POWER SUPPLY ASSEMBLY (CONT'D) 
Cc -36 { 93642005 GUIDE, SOCKET, CONNECTOR CORNER 2{ 2 Cc -37 | 93642004 PIN, GUIDE, CONNECTOR CORNER 2| 2] 2 Cc -38 | 93960007 JACKSCREW, FEMALE 2] 2] 2 Cc - 70732400 | TOP PANEL ASSEMBLY 1fif1 D -39 | 94317701 | FASTENER, OVAL, FLUSH, STUD TYPE 2/2 ]2 D -40 | 94317900 | RETAINER, SPLIT RING 2]2]2 D -41 | 10127123 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 616 |6 D ~42 | 10126104 | WASHER, LOCK, INTERNAL TOOTH, 8 11]arf 11 D -43 | 10125106 | NUT, HEXAGON, 8-32 11] 42] 11 D -44 | 95583503 | RECTIFIER BLOCK, 15A 212 ]|2 D -45 } 10127125 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 1/1]. D -46 | 95582001 | BRIDGE, RECTIFIER 1f1]1 D -47 | 94277406 STRAP, CABLE TIE 2/2 ]2 D -48 | 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 4]4]4 D -49 | 47100200 | TRANSFORMER, CONTROL 2}2]2 D -50 | 94317800 | RECEPTACLE, CLIP ON 2{1/2]2 D -51 | 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 24,242 D -52 | 10126105 ] WASHER, LOCK, INTERNAL TOOTH, 10 2,2 ]2 D -53 | 10125607 | WASHER, FLAT, 10 2,212 D -54 | 10125108 | NUT, HEXAGON, 10-32 2]/2/2 
D - 45521901 | LOGIC LATCH ASSEMBLY 1}a di 
E -55 | 93592162 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF 

TAPPING, 6-32 x 3/8 1 [i jt. 
E -56 | 94206109 | SPRING, COMPRESSION 1/1/14 
E -57 | 93532089 | PIN, ROLL 2/2 /2 
E -58 | 45171200 | LATCH, BOLT 1taidi 
E -59 | 45514500 | HANDLE, LATCH 1 ji]. E -60 | 45514700 | HOUSING, LATCH 1/if1 
D -61 | 47052600 | TRANSFORMER, CONTROL 1/1 ]1 D - 95655543 | SCREW, SHEETMETAL, 10-16 x 1/2 6 |6 |6 
D - 95634806 | NUT, SPEED, 10 6 |6 |6 
D -62 | 47061900 | INDUCTOR ASSEMBLY 1 41/1 
D -63 | 70739900 | PANEI., TOP 1/1 ]1 
D -64 {| 10127130 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 5/16 1qfi fi 
C -65 } 92650003 | NUT, ACORN 1 fi] 
C -6G | 34237703 | TRIM, SAFETY, BLOCK 1]i fi 
c -67 -- RIGHT FRONT PANEL ASSEMBLY (SEE FIGURE 17) 1 Jif 
Cc -68 -- LEFT FRONT PANEL ASSEMBLY (SEE FIGURE 17) 1 fifi 
C -69 } 10127123 | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 atid 
Cc -70 | 92602010 } CLAMP, CABLE, NYLON 1 fi]. 
Cc -71 | 70744000 | SPRING-FALL, SUPPORT 1 ji]. 
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Assy] inpex | EQUIPMENT — LeveL] NO. | PART ITEM DESCRIPTION al pl cl [ ] 
NO. REQUIRED 

B | 15- 73570900 POWER SUPPLY ASSEMBLY (SERIES CODE 14 AND ABOVE) -| - B | 15- 73570901 POWER SUPPLY ASSEMBLY (SERIES CODE 14 AND ABOVE) -[ 1] - B | 15- 73570908 POWER SUPPLY ASSEMBLY (SERIES CODE 14 AND ABOVE) -]| -f 1 Cc - 70732400 TOP PANEL ASSEMBLY 1] i] 1 D -1 94317701 FASTENER, OVAL, FLUSH, STUD TYPE 27 2] 2 D -2 94317900 RETAINER, SPLIT RING 2] 2] 2 D ~3 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 61 6] 6 D -4 10126104 WASHER, LOCK,. INTERNAL TOOTH, 8 : 11/11] 11 D -5 10125106 NUT, HEXAGON, 8-32 11] 11] 11 D -6 95583503 RECTIFIER BLOCK, 15A 2], 2) 2 D -7 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 17/17 1 D -8 95582001 BRIDGE, RECTIFIER 1] 1] 1 D -9 94277406 STRAP, CABLE TIE 272] 2 D -10 10127122 SCREW, MACIIINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 4/4] 4 D -11 47100200 TRANSFORMER, CONTROL 2] 2] 2 D -12 94317800 RECEPTACLE, CLIP ON . 2 24 2 D -13 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 2]; 2] 2 D -14 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 2] 2] 2 D -15 10125607 WASHER, FLAT, 10 2] 27 2 D -16 10125108 NUT, HEXAGON, 10-32 2] 2] 2 D - 45521901 LOGIC LATCH ASSEMBLY 1/1] 1 E -17 93592162 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF 
TAPPING, 6-32 x 3/8 1/1] 1 E -18 94206109 SPRING, COMPRESSION 1/1]. E -19 93532089 PIN, ROLL 2], 2] 2 E -20 45171200 LATCH, BOLT 1/ifi1 E -21 45514500 HANDLE, LATCH 1/1] 1 E -22 45514700 HOUSING, LATCH 1/1] 1 D -23 47052600 TRANSFORMER, CONTROL 1; 17 1 D -24 95655543 SCREW, SHEETMETAL, 10-16 x 1/2 6] 6] 6 D -25 95634806 NUT, SPEED, 10-16 6] 6] 6 D -26 47061900 INDUCTOR ASSEMBLY Ty iyi D -27 70739900 PANEL, TOP 17 171 Cc -28 10125103 NUT, HEXAGON, 4-40 4] 4] 4 Cc -29 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 4}, 4] 4 C -30 93642005 GUIDE, SOCKET, CONNECTOR CORNER 2] 2] 2 Cc -31 93642004 PIN, GUIDE, CONNECTOR CORNER 2] 2) 2 C -32 93960007 JACKSCREW, FEMALE 2,242 

C -33 73571200 HARNESS ASSEMBLY (SERIES CODE 14-16) 1 111 
Cc -33 75082100 HARNESS ASSEMBLY (SERIES CODE 17 AND ABOVE) 1 1| 1 D - 94281201 CONNECTOR, RECEPTACLE, 75 PIN 1/1i]1 D - 93947000 HOUSING, SOCKET, CONNECTOR 272] 2 D - 93947001 HOUSING, SOCKET, CONNECTOR 1] 1]1 D - 93943001 CONTACT, SOCKET 47,4] 4 D ~ 93943000 CONTACT, SOCKET 6/6] 6 D - 93943002 CONTACT, SOCKET 4/4] 4 D - 93645002 CONTACT, SOCKET 61] 61] 61 D - 94219808 CONNECTOR, DUO-TYNE FLAG 2{/{2{[2 D - 94219903 CONTACT, DUO-TYNE FLAG 39 | 39 | 39 
C -34 93872004 SUPPORT, LID 1] 1] 1 C -35 95655543 SCREW, SHEET METAL, 10-16 x 1/2 10 | 10 | 10 
Cc - 36 95634806 NUT, SPEED, 10-16 5/575 
Cc -37 70744000 SPRING-FALL, SUPPORT 1}i1]1 
Cc -38 95634805 NUT, SPEED, 10-16 5/5475 
Cc -39 POWER SUPPLY CABINET ASSEMBLY (SEE FIGURE 16) 1/1] 
Cc -40 10127131 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 2}|2]2 
Cc -41 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 373] 3 
Cc - 42 46485800 SUPPORT 1{ifi Cc -43 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 313] 3 
Cc -44 10126104 ‘WASHER, LOCK, INTERNAL TOOTH, 8 31,3] 3 
Cc -45 10125106 NUT, HEXAGON, 8-32 313 43 
Cc - 46 73577900 TRIAC ASSEMBLY 1ftifi 
D - 94304405 SWITCH, SOLID STATE, AC 1f/i1]1 
D - 93747025 RECEPTACLE, SLIDE ON 4]4]4 D - 94130000 RECEPTACLE, PIGGY BACK 1 1] 1 D - 93943002 CONTACT, SOCKET 313] 3 
Cc -47 RIGHT FRONT PANEL ASSEMBLY (SEE FIGURE 17) 1/ijfi. 
Cc ~48 LEFT FRONT PANEL ASSEMBLY (SEE FIGURE 17) 1f}ifi1 
C -49 10127130 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 5/16 17141 
Cc -50 92650003 NUT, ACORN 1};i1]1 
Cc -51 94237703 TRIM, SAFETY, BLOCK 1yiji 
Cc -52 92602010 CLAMP, CABLE, NYLON 1yi]i1 

70618000 K 8.58.1/8-58.2
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- 36 95634806 
-37 7074-4000 

-38 A563 4805 

-40 10127131 
-41 10126105 
- 42 46485800 

-43 10127123 
-44 10126104 

~45 10125106 
-46 735779000 
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NUT, SPEED, 10-16 
SPRING-FALL, SUPPORT 
NUT, SPEED, 10-16 
POWER SUPPLY CABINET ASSEMBLY (SEE FIGURE 16) 

SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 

WASHER, LOCK, INTERNAL TOOTH, 10 
SUPPORT 
SCREW, MACIIINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 

WASHER, LOCK, INTERNAL TOOTH, 8 
NUT, HEXAGON, 8-32 
TRIAC ASSEMBLY   —

 
e
e
e
 
e
e
 

h
e
 
W
N
 

e
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oO
 

ass'| invex | EQUIPMENT 
MOO LEVEL 

cevel| No. | PART. ITEM DESCRIPTION aALni cl |_| 
NO. REQUIRED 

RB 15- 75099000 POWER SUPPLY ASSEMBLY (SERTES CODE 14 ANI) ABOVE) i] -] - 

B 15- TANANNOL POWER SUPPLY ASSEMBLY (SERIES CODE 14 AND AROVE) -Jl 

B 15- 75009005 POWEIL SUPPLY ASSEMBLY (SERIES CODE 14 AND ABOVE) ~Po-fol 

C - 70732400 TOP PANEL, ASSEMBLY 
1}, 17 1 

D -1 94317701 MASITENER, OVAL, HMLUSH, STUD TYPE 2) 24) 2 

D -2 94317900 RETAINER, SPLIT RING 2] 2] 2 

D -3 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 6] 6] 6 

D -4 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 tif ity ul 

»D -5 10125106 NUT, HEXAGON, 8-32 11} ii] 23 

DD -6 95583503 RECTIFIER BLOCK, 15A 24, 24 2 

p -7 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 1/ 14 1 

dD -8 95382001 BRIDGE, RECTIFIER 1} ijl 

n -9 94277406 STRAP, CABLE THE 2, 2} 2 

D -10 10127122 SCREW, MACHINE, PAN ITEAD, PHILLIPS, 8-32 x 3/8 4/4] 4 

.) -11 47100200 TRANSFORMER, CONTROL 2|[ 2] 2 

D -12 94317800 RECEPTACLE, CLIP ON ; 2[ 2] 2 

D -13 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 2} 2] 2 

iD) -14 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 2| 24 2 

D -15 10125607 WASHER, ELAT, 10 2) 2] 2 

D -16 10125108 NUT, IIEXAGON, 10-32 2| 2] 2 

nD - 45521901 LOGIC: LATCH ASSEMBLY 1] 1y 1 

i -17 93402 12 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF 

TAPPING, 6-32 x 3/8 1 1 } 

P ean | wazootoes SPRING, COMPRESSION 1} tyl 

M -15 Wey PIN, ROE, 
° 2 2 

i -20 AbtTE200 LATCH, BOLE ry ij 

Mi -21 Ho dasoo HANDLE, LATCH 1] 1] 1 

1D -22 4514700 HOUSING, LATCH 
1] ify 

D -23 47052600 TRANSPORMER, CONTROL Pt ty 

D -24 95655543 SCREW, SHIEETMETAL, 10-16 x 1/2 6] 6] 6 

D -25 9563-4806 NUT, SPEED, 10-16 6} 6{ 6 

D -26 47061900 INDUCTOR ASSEMBLY 
af iyi 

D -27 7073900 PANEL, TOP 1}; 1] 1 

-28 10125103 NUT, HEXAGON, 4-40 4/4] 4 

-29 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 4} 4] 4 

-30 93642005 GUIDE, SOCKET, CONNECTOR CORNER 2/24 2 

-31 93642004 PIN, GUIDE, CONNECTOR CORNER 242) 2 

- 32 93960007 JACKSCREW, FEMALE 24,2] 2 

-33 73571200 HARNESS ASSEMBLY (SERIES CODE 14-16) 1 a 

-33 75082100 HARNESS ASSEMBLY (SERIES CODE 17 AND ABOVE) 1 1] 1 

- 94281201 CONNECTOR, RECEPTACLE, 75 PIN tforyil 

- 93947000 HOUSING, SOCKET, CONNECTOR 2,24 2 

- 93947001 HOUSING, SOCKET, CONNECTOR 1] ij 2 

- 93943001 CONTACT, SOCKET 4,414 

- 93943000 CONTACT, SOCKET 6 | 6] 6 

- 93943002 CONTACT, SOCKET 
4}, 4] 4 

- 93645002 CONTACT, SOCKET 61] 61} 61 

94219808 CONNECTOR, DUO-TYNE FLAG 2 [| 2 [2 

- 94219903 CONTACT, DUO-TYNE FLAG 39 | 39 | 39 

-34 93872004 SUPPORT, LID 

-35 95655543 SCREW, SHEET METAL, 10-16 x 1/2 10 | 10 41 
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          - 94304405 SWITCH, SOLID STATE, AC 

- 93747025 RECEPTACLE, SLIDE ON 

- 94130000 RECEPTACLE, PIGGY BACK 

y - 93943002 CONTACT, SOCKET 

Cc -47 RIGHT FRONT PANEL ASSEMBLY (SEE FIGURE 17) 

Cc -48 LEFT FRONT PANEL ASSEMBLY (SEE FIGURE 17) 

Cc -49 10127130 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 5/16 

Cc -50 92650003 NUT, ACORN , 

Cc -51 94237703 TRIM, SAFETY, BLOCK 

C -52 92602010 CLAMP, CABLE, NYLON 

ok 
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EQUIPMENT 

PART       
       75099019 

15- 
POWER SUPP 

I5- 750990) 3 POWER SUPPLY AS 
15- 75099021 POWER SUPPLy ASSEAIR 

~ 70732400 TOP PANEL ASSEN, 

       

     

   

    

+1 94317704 FASTENER, OVAL, FLUS: 
+2 943179009 RETAINER, SPLIT RING 
3 10127123 SCREW, MACHINE, pan HEAD, PHILLIPS, 8-32 x 3/3 

4 10126104 WASIUSR, LOCK, INTERNAL TOOTH, 
. 

<5 10125106 NUT, HEXAGON, 8-35 
“6 95583503 RECTIFLER BLOCK, 15, 
“7 10127} 25 SCREW, MACHINE,’ pAN HEAD, PHILLIPS, g.32 x 3/4 

“5 95582001 BRIDGH, RECTIFIED 

; 

“0 94277-4073 STRAD, CAL Is THE 
“10 | torezyoy SCREW, MACHINE, pay HEAD, PHILLIPS, B-32 x 3/8 

"Il FT 47100209 TRANSFORMER. CONTROL 
712) 94317309 RECEPTACL ts CLIP ON 
“13 | 10127745 SCREW, MACHINE, pan HEAD, PHILLIPS, 10-32 x 3/g 

“14 7 10126105 WASHER, LOCK, INTERNAL TOOTH, 19 

“15 | 10125667 WASHER: FLAT, 19 
“16 Ff 10125109 NUT, HEXAGON, 10-39 
- 4552190] LOGIC Latch ASSEMBLY 
“17 | 93592465 SCREW, MACHINE, HEXAGON WASHER HEAD, SELF 

TAPPING, 6~32 x 37/8 oe ee 

“18 1 94206109 SPRING, COMPRESSION 
ee oe 

“19 1 93532095 PIN, ROLL 
“20 | 45171209 LATCH, BOLT 
"21 | 45514509 HANDLE, LATCH 
“22 TF 45514799 HOUSING, LATCH 
"23 | 47032609 TRANSFORMER, CONTROL 
"24 | 95655543 SCREW, SIUCET METAL, 10-16 x 1/2 

“25 | 95634506 Nut, SPEED, 19.16 
"26 | 47061909 INDUCTOR ASSEMBLYy 
2? | 70739909 PANEL, Top 
“28 fF 10125193 NuT, HEXAGON, 4-49 
"23 | 1012610} WASHER, LOCK, INTERNAL TOOTH, 4 

“30 | 93642005 GUIDE, SOCKET, CONNECTOR CORNED 

93642004 PIN, GUIDS, CONNEC TAD CCilniR 

    

ai og RARNESs ASSEMBLY (SERIES CODE 14-16) 

75082100 HARNESS ASSEN BLY (SERIES CODE j7 AND ABOVE) 

9428120) CONNECTOR, RECEPTACLE, 75 PIN 

93947009 HOUSING, SOCKET, CONNEC'roR 

9394700} HOUSING! SOCKE'r, CONNECTOR 

9394300) KONTACT, SOCK Et 
a, 

83943000 CONTACT: SOCKET: 
a 

93943002 CONTACT’ SOCKET 
Lo 

92645002 CONTACT’ SOCKET 
94219808 CONNECTOR, DUO-Tywr FLAG 

94219903 CONTACT, DUO-Tynge FLAT 

83960007 JACKSCR Ew. FEMALE 
a eee ne 

73577509 TRIAC ASSEMBLY 

ae 

94304405 SWITCH, SOLID STATE, AC 

93747095 RECEPTACLE SLIDE ON 
$4130009 RECEPTACL B Piccy BACK 

83943002 CONTACT, SOCKET 
93272004 SUPPORT. LID 
95655543 SCREW, SUEETMETAL, 10-16 y 1/2 

95634806 NUT, SPEEN, 10-16 
70744000 SPRING- FALE, SUPPOR? 

92634895 NUT, SPEED, 10-}g IRS PPLy CABINET ASSEMBLY (SEE FIGURE 16) 

1012713] SCREW. MACHINE P ZAD, PHILLIPS, 10-24 x 3/8 

10!2Gi05 WASHER, LOCK, INTERNAL TOOTH, 10 

46485809 SUPPORD 10127323 SCREW, MACHINE, PAN HEAp, PHILLIPS, 8-32 x y/2 

10126104 WASHER, LOCK, INTERNAL. OOTIH, 8 

1012510, NUT, HEXAGON b-32 SED 

  

    

   

  

   

  

   
   

        

   
   

   

RIGHT Prony PANEL ASSEMBLY (spr FIGURE 17) 

LEFT FRO? PANEL ASSEMBLY (SEys FIGURE 17) 

10127339 SCREW, MACHINE PAN HEAD, PHILLIPS, 10-24 x S/ 16 

92650003 NUT, ACO 

. oe 

94237793 TRIM, SAFETY, BLACK 

: we 

82602039 CLAMP, CABLE, NYLON     bt me am,
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ssl INDEX EQUIPMENT MOO. LEVEL 

EVEL NO. wake ITEM DESCRIPTION Al pl _cl | | 
NO. REQUIRED 

B 15- POWER SUPPLY ASSEMBLY (CONT'D) 1 1 1 

Cc -53 94313802 METER, HOUR, AC 1] - 1 

Cc -53 94313803 METER, HOUR, AC -] 1] - 
B - 73577700 POWER SUPPLY KIT 1 1 1 

Cc -54 95655543 SCREW, SHEETMETAL, 10-16 x 1/2 4 4 4 

Cc -55 95634806 NUT, SPEED, 10-16 4 4 4 

Cc - 70739600 COVER, SAFETY 1 1 1 

Cc - 24547504 PLATE, WARNING i 1 1 

-56 NOT USED 

-37 NOT USED 

-38 NOT USEN 

-59 NOT USED 

B 73576707 POWER SUPPLY DISTRIBUTION ASSEMBLY - - 

B - 73576708 POWER SUPPLY DISTRIBUTION ASSEMBLY - 1 - 

B - 73576706 POWER SUPPLY DISTRIBUTION ASSEMBLY - - 1 

Cc -60 CABLE ASSEMBLY, POWER, W1 (SEE FIGURE 19) 1 1 1 

Cc - 46343300 FILTER. CHASSIS ASSEMBLY 1 - 1 

Cc - 46343302 FILTER CHASSIS ASSEMBLY - 1 - 

D -61 10127120 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/4 6 6 6 

D -62 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 8 8 8 

D -63 70728400 COVER, FILTER 1 1 1 

D -64 94245207 CIRCUIT BREAKER 1 1 1 
D -65 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 4, 4 4 

D -66 10127111 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1/4 4 4 4 

dD -67 92801003 CLAMP, CABLE 1 1 1 

dD -68 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 2] 2] 2 
D ~69 10125106 NUT, HISXAGON, 8-32 2 2 2 

1) -70 94241900 OUTLET, LOCKING, 50 AMP 1 - 1 

D -70 94241901 OUTLET, LOCKING, 50 AMP - 1 - 

Dp -71 93109321 STANDOFT, SPACER 2 2 2 

D -72 10127132 SCREW, MACIINE, PAN HEAD, PHILLIPS, 10-24 x 5/8 3 3 3 

D -73 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 8 8 8 

D -74 10125607 WASHER, FLAT, 10 10 |} 10/10 

D -75 10125107 NUT, HEXAGON, 10-24 4 4 4 

D ~76 10127133 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 1/2 1 1 1 

D -7T7 10126403 WASHER, LOCK, EXTERNAL TOOTH, 10 1 1 1 

D -78 70728800 BRACKET, FILTER 1 1 1 

D -79 94246000 FILTER, RF1 1 - 1 

D -79 94246001 FILTER, RF1 - 1 - 

D - 80 10127131 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-24 x 3/8 4 4 4 

D -81 24547504 PLATE, WARNING 2 2 2 

D ~82 92801001 CLAMP, CABLE 1 1 1 

D ~83 46343200 CHASSIS, FILTER, RF1 1 - 1 

D -83 70728500 CHASSIS, FILTER, RF1 - 1 - 

Cc ~84 CABLE ASSEMBLY, W6 (SEE FIGURE 19) 1 1 1 
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ASSY| INDEX | EQUIPMENT ve LEVEL] NO. | PART. ITEM DESCRIPTION Alp{[c] | | 
NO. REQUIRED 

Cc | 16- 73181000 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 04) 
SHEET 1 OF 4 1/- |i c | 16- 73181001 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 04) - fi f- Cc | 16- 73189700 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 05-07) 1j-]1 

c | 16- 73189701 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 05-07) - Ji |- 
Cc | 16- 73193400 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 08) 14d- ]1 
Cc | 16- 73193401 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 08) - fiq]- 
Cc | 16- 73219100 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 09) 1f- ]1 
Cc | 16- 73219101 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 09) - Ji [- 
c | 16- 73511200 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 10-12) 1 J- {1 
c | 16- 73559500 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 13) 1]- ]1 

Cc | 16- 73511201 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 10-12) - Ji 
C | 16- 73559501 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 13) - Ji |- 

D -1 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 9 19 | 9 
D -2 10125606 WASHER, FLAT, 8 13} 13] 13 
D -3 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 16 | 16] 16 

-4 NOT APPLICABLE 
D -5 10125106 NUT, HEXAGON, 8-32 33 | 33] 33 
D -6 92643005 RELAY, POWER 2/2 |2 
D -7 10125607 WASHER, FLAT, 10 6 |6 16 
D -8 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 40| 40] 40 
D -9 10125108 NUT, HEXAGON, 10-32 6 |6 |6 
D -10 | 47274400 TRANSFORMER 1]1 41 
D -11 | 95855517 SCREW, SHEETMETAL, 6-20 x 1/2 12/41] 11 D -12 | 95634801 NUT, SPEED, 6 29] 29| 29 D -13 | 95634805 | NUT, SPEED, 10 4 [4 ]4 D -14 | 95655516 SCREW, SHEETMETAL, 6-20 x 3/8 18] 18] 18 D -15 | 95655543 SCREW, SIHEETMETAL, 10-16 x 1/2 4 [4 |4 D -15A}] 17901516 SCREW, MACHINE, PAN HEAD, SELF TAPPING, 8-32 x 3/8 3 [3 | 3 D -16 | 92691009 BRACKET, CAPACITOR MOUNTING 6 16 16 D -17 | 10127378 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 5/16 16] 16] 16 D -18 | 95578102 CAPACITOR, 50 VDC, ELECTROLYTIC 2,2 /|2 D ~19 | 95663003 CAPACITOR, 10 VDC, ELECTROLYTIC 2/2 }2 D -20 | 92691011 BRACKET, MOUNTING, CAPACITOR, 2 LEGS 2142/2 D -21 | 94317800 RECEPTACLE, CLIP ON 4 ]4 ]|4 D -22 | 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 10 | 104 10 D -23 | 95583505 BLOCK, RECTIFIER 2 42 12 
D -24 95583504 BLOCK, RECTIFIER 2 7,2 |2 D -25 | 95641703 CILAMP, CAPACITOR, HOLD DOWN 414 |4 D -26 | 95642102 CAPACITOR, 370 VAC 2 2 J2 D -27 | 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 6 16 [6 D -28 | 47274500 TRANSFORMER, FERRO 171 ]1 D -29 | 94222902 TRACK, RIGHT HAND 1 ft qf. D -30 | 94222903 TRACK, !.EFT HAND 1 fi fi 
D ~31 | 95642405 CAPACITOR, ELECTROLYTIC, 25 VDC 4 }4 [4 D -32 | 70740100 SHEL!’-POWER SUPPLY 1 Ji fi 
D -33 10127380 SCREW, MACHINE, PAN HEAD, SLOTTED, 10-32 x 1/2 2 J2 ]2 D -34 | 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 18] 18 | 18 D -35 | 70740600 BRACKET, CAPACITOR 1 [i fu 
D -36 | 95578103 CAPACITOR, ELECTROLYTIC, 50 VDC 2 |2 42 

-37 NOT APPLICABLE 
-38 NOT APPI.ICABI.E 

D -39 | 95583503 BILOCK, RECTIFIER 1 fi Ju D +40 | 95659804 RESISTOR, FIXED, WIRE WOUND, i0W, 15 OHM 1/1 {1 D -41 | 92691003 BRACKET, CAPACITOR 2 {2 |2 D -42 | 95642401 CAPACITOR, ELECTROLYTIC, 25 VDC (SERIES CODE 04) 1 fai fa 
D -43 | 92632017 CAPACITOR, ELECTROLYTIC 1 fi fi 
D -44 | 92801001 CLAMP, CABLE 1 fi qi 
D -45 | 73180900 CABINET, POWER SUPPLY (SERIES CODE 04) 1 Ji fa 
D -45 | 73189600 CABINET, POWER SUPPLY (SERIES CODE 05 THRU 09) 1 fi fi 
D -45 | 73514500 CABINET, POWER SUPPLY (SERIES CODE 10-12) 1/1 f1 
D -45 | 73559000 CABINET, POWER SUPPLY (SERIES CODE 13) 1 fi fi 
D -46 | 10127379 SCREW, MACHINE, PAN HEAD, SLOTTED, 10-32 x 3/8 8 18 18 
D -47 | 17901509 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 3/8 3 13 [3 D -48 | 94277406 STRAP, CABLED TDS 1 |i fa D -49 | 95655557 SCREW, MACHINE, PAN HEAD, PHILLIPS, 1/4-14 x 5/8 8 18 |B D -50 | 95634808 NUT, SPEED, 1/4 8 [3s 18 
D -51 10127126 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 7/8 3 13 ][3 
D -52 | 94272330 | BILOCK, TERMINAL (SERIES CODE 09 AND BELOW) 2 ]2 |2 
D -53 | 94274101 TERMINAL, QUICK CONNECT (SERIES CODE 09 & BELOW) 10 | 10 | 10 
D -54 | 94274107 TERMINAL, QUICK CONNECT (SERIES CODE 09 & BELOW) 5 15 |5 

70618000 D 8-59/8-50 
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ASSY| INDEX | EQUIPMENT ore wee LEVEL| NO. wOAkT, ITEM DESCRIPTION Alpic] | 
NO. REQUIRED 

Cc | 16- POWER SUPPLY CABINET ASSEMBLY (SHEET 1 OF 4) CONT'D D -55 | 94274405 MARKER, STRIP (SERIES CODE 09 AND BELOW) 1 fi di D -56 | 94274104 TERMINAL, QUICK CONNECT (SERIES CODE 09 AND BELOW) [5 [5 | 5 D -57 | 94274435 MARKER, STRIP (SERIES CODE 09 AND BELOW) 1 fi fi D -58 | 94245801 SOCKET, RELAY 1/1 fi D -59 | 94294104 RELAY, TELEPHONE TYPE 1 |i [2 D -60 | 94294106 RELAY, TELEPHONE TYPE 17141 D -61 10127115 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 5/8 2 {2 |2 
-62 NOT USED 

D -63 | 73215900 BRACKET, REI.AY 1 fi |. D -64 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 
(SERIES CODE 10 AND ABOVE) 2 2 12 D -65 | 93109223 SPACER, STANDOFF (SERIES CODE 10 AND ABOVE) 2 2 {2 D -66 | 73496700 TERMINAL BOARD ASSEMBLY (SERIES CODE 10 & ABOVE) 1/1 41 E - 92512371 RESISTOR, FIXED, 1W, 4.7 OHM 2 |2 12 E - 92512244 RESISTOR, FIXED, 1/4W, 22 OHM 5 $5 [5 E - 92427023 CAPACITOR, FIXED, ELECTROLYTIC, 35V 2/2 |2 E - 92496187 CAPACITOR, NON-ELECTROLYTIC, 200V 1 fi fi E - 92496227 CAPACITOR, NON-ELECTROLYTIC, 100V 4 |4 |4 E - 73496600 TERMINAL BOARD ASSEMBLY 1/1 ]12 

Cc -67 15012410 GROMMET (SERIES CODE 13 AND ABOVE) 1 {1 4]. 
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EQUIPMENT 

MOD. LEVEL 

(Se NOX | PART ITEM DESCRIPTION 7 Inde 111 
  

NO. REQUIRED 

  

Cc 16 - 75098900 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 14 

AND ABOVE) SHEET 1 OF 4 1]1f1 

D -1 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 5/8 2|2] 2 

D -2 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 20 420 420 

D -3 10125106 NUT, HEXAGON, 8-32 16 [15 716 

D. -4 92643005 RELAY, POWER 2|2] 2 

D -5 95655521 SCREW, SHEET METAL, 6-20 x 1 6 | BY 6 

D -6 95634813 NUT, SPEED 
6 13] 6 

D -7 95655557 SCREW, SHEET METAL, 1/4-14 x 5/8 8 | 84 8 

D ~8 10125608 WASHER, FLAT, 1/4 8 | BY] 8 

D -9 95634808 NUT, SPEED, 1/4-14 aft ul 8 

D -10 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 50 [50 $50 

dD -11 } 95655516 SCREW, SHEET METAL, 6-20 x 3/8 18 }18 [18 

D -12 95655518 SCREW, SHEET METAL, 6-20 x 5/8 15 }i5 p15 

D -13 95634801 NUT, SPEED, 6-20 33 133 133 

D ~14 95655543 SCREW, SHEET METAL, 10-16 x 1/2 4; 4] 4 

D -15 95634805 NUT, SPEED, 10-16 4, 4]4 

D -16 92691009 BRACKET, CAPACITOR, MOUNTING 6 | Gj 6 

D “17 10127478 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 5/16 16 116 ]16 

D -18 95578102 CAPACITOR, ELECTROLYTIC, 50 VDC 24,2] 2 

D -19 95663003 CAPACITOR, ELECTROLYTIC, 10 VDC 2,24 2 

D -20 92691011 BRACKET, CAPACITOR, MOUNTING 2/2] 2 

D -21 10127380 SCREW, MACHINE, PAN HEAD, SLOTTED, 10-32 x 1/2 2]; 2 | 2 

D -22 70740600 BRACKET, CAPACITOR 1] 14] 1 

D -23 98578103 CAPACITOR, ELECTROLYTIC, 50 VDC 1] c4i 

Wy - 955 7RION CAPACITOR, ELECTROLYTIC, 50 VDC 1 oe ie 

ny -24 17901506 SCREW, MACHINE, PAN HEAD, PHILLIPS, SELF TAPPING, 

8-32 x 3/8 3} 3] 3 

1D -25 10127379 SCREW, MACHINE, PAN HEAD, SLOTTED, 10-32 x 3/8 4},at4 

D -26 05642405 CAPACITOR, ELECTROLYTIC, 25 VDC 4], 4] 4 

dD -27 70734010 SHELE, POWER SUPPLY i ; 1 

D -28 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 3) 3] 3 

D ~29 95583503 BLOCK, RECTIFIER 1/1] 1 

D -30 93109223 STANDOFF, SPACER 2,2] 2 

Dp -31 73496700 TERMINAL BOARD ASSEMBLY 1 1 i 

K - 73496600 BOARD, TERMINAL 173 1 

E - 92512371 RESISTOR, FIXED, 1W, 4.7 OHM 2} 24 2 

, 92512244 RESISTOR, FIXED, 1/4W, 22 OHM h | 5 

92427023 CAPACITOR, ELECTROLYTIC, 35V, 1 UF 

92496187 CAPACITOR, NON-ELECTROLYTIC, 200V, 100, 000 PF 

92496227 CAPACITOR, NON-ELECTROLYTIC, 100V, 200, 000 PF 

95659804 RESISTOR, FIXED, WIRE WOUND, 10W, 15 OHM 

D 92801001 CLAMP, CABLE 

D 75098800 CABINET, POWER SUPPLY 

dD -35, 92632017 CAPACITOR, ELECTROLYTIC 

D -36 94317800 RECEPTACLE, CLIP-ON 

D 
_
 

_
 

_
 

N
N
E
N
N
 

He
 
R
H
R
 
E
N
N
 

UO
 
P
R
 

e
e
 

h
a
 
N
Y
 

“37 | 10127122. | SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 

                    
  

242 
1) 1 
444 
1} 
1] 1 
1] 1 
tJ 
4] 4 
5 115 

D -38 95583505 BLOCK, RECTIFIER 2) 2 

D “39 95583504 BLOCK, RECTIFIER 2} 2 

n -40 95641703 CLAMP, CAPACITOR, HOLD-DOWN 414 

Dd “11 O6-42 102 CAPACETOR, 370 VAC 24 2 

ip) ~42 4294102 SOCKET, RELAY l 

Dd “45 94294104 RELAY, TELEPHONE TYPE 1 i 

D -44 94294106 RELAY, TELEPHONE TYPE ty 4 

dD -45 1O1l27115 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 5/B 212 

1) -46 10126105 WASHER, LOCK, INTERNAL ‘TOOTIL, 6 2] 2 

D -47 73215900 BRACKET, RELAY 1 \ 

D -48 95655931 SCREW, SHEET METAL, 8-18 x 5/8 2] 2 

D -49 95634815 NUT, SPELD, 8-18 242 

D -50 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 6] 6] 6 

D -51 94222002 TRACK, RIGHT HAND ryugqi 

D -52 94222903 TRACK, LEFT HAND 1yYijl 

Cc -53 47261700 TRANSFORMER, FERRO rt -] 1 

Cc -53 47274400 ‘TRANSFORMER, FERRO - fF rue 

Cc ~54 73523700 TRANSFORMER, FERRO 1 - 7 

Cc -54 73523600 TRANSFORMER, FERRO -]! ~ 

C -55 10512410 GROMMET \ 1}, 1 

B -56 17901509 SCREW, MACHINE, PAN ITEAD, PHILLIPS, SELF TAPPING, 

6-32 x 3/8 3] 3] 3 

B -57 46486800 GUIDE, HOSE 1} 141 

70618000 K BO _ 8.62.1 
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D. LEVEL assy} INDEx | EQUIPMENT MO 
LEVEL! NO. wong ITEM DESCRIPTION A |p [cj [| 

NO. REQUIRED 

Cc 16- 73571100 POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 14 
AND ABOVE) SHEET 1 OF 4 1],.i1]71 

D -1 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 5/8 27,2] 2 
D -2 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 20 120 |20 
D -3 10125106 NUT, HEXAGON, 8-32 16 [16 16 
D -4 92643005 RELAY, POWER 27,21] 2 
D “5 95655521 SCREW, SHEET METAL, 6-20 x 1 6 | 6] 6 
D -6 95634813 NUT, SPEED 616] 6 
D -7 95655557 SCREW, SHEET METAL, 1/4-14 x 5/8 8] 8] 8 
D -8 10125608 WASHER, FLAT, 1/4 8] 8] 8 
D -9 95634808 NUT, SPEED, 1/4-14 818] 8 
D -10 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 50 [50 150 
D -11 95655516 SCREW, SHEET METAL, 6-20 x 3/8 18 118 118 
D -12 95655518 SCREW, SHEET METAL, 6-20 x 5/8 15 J15 |15 
D -13 95634801 NUT, SPEED, 6-20 33 133 |33 
D -14 95655543 SCREW, SHEET METAL, 10-16 x 1/2 41/4]4 
D -15 95634805 NUT, SPEED, 10-16 4] 4] 4 
D -16 92691009 BRACKET, CAPACITOR, MOUNTING 6] 6] 6 
D -17 10127478 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 5/16 16 |16 {16 
D -18 95578102 CAPACITOR, ELECTROLYTIC, 50 VDC 2127] 2 
D -19 95663003 CAPACITOR, ELECTROLYTIC, 10 VDC 242] 2 
D -20 92691011 BRACKET, CAPACITOR, MOUNTING 24 24 2 
D -21 10127380 SCREW, MACHINE, PAN HEAD, SLOTTED, 10-32 x 1/2 272] 2 
D -22 70740600 BRACKET, CAPACITOR 1} iy tr 
D -23 95578103 CAPACITOR, ELECTROLYTIC, 50 VDC 1 1])1 
dD - 95578105 CAPACITOR, ELECTROI.YTIC, 50 VDC 1 | 1 
D -24 17901506 SCREW, MACHINE, PAN HEAD, PHILLIPS, SELF TAPPING, 

8-32 x 3/8 313] 3 
D ~25 10127379 SCREW, MACHINE, PAN HEAD, SLOTTED, 10-32 x 3/8 414144 
D -26 95642405 CAPACITOR, ELECTROLYTIC, 25 VDC 4/4]4 
D -27 70734010 SHELF, POWER SUPPLY 17 i]t 
D -28 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 3/3] 3 
D ~29 95583503 BLOCK, RECTIFIER 1] 1] 1 
D -30 93109223 STANDOFF, SPACER 242] 2 
D -31 73496700 TERMINAL BOARD ASSEMBLY 1 1] 1 
E - 73496600 BOARD, TERMINAL rfurdi 
E - 92512371 RESISTOR, FIXED, 1W, 4.7 OHM 2,2] 2 
E - 92512244 RESISTOR, FIXED, 1/4W, 22 OHM 515155 
E - 92427023 CAPACITOR, ELECTROLYTIC, 35V, 1 UF 27217 2 
E - 92496187 CAPACITOR, NON-ELECTROLYTIC, 200V, 100,000 PF ttirti 
E - 92496227 CAPACITOR, NON-ELECTROLYTIC, 100V, 200, 000 PF 4, 4]4 
D ~32 95659804 RESISTOR, FIXED, WIRE WOUND, 10W, 15 OHM tyeurfia 
D -33 92801001 CLAMP, CABLE 1] i]i1 
D -34 73549400 CABINET, POWER SUPPLY 1] i]71 
D -35 92632017 CAPACITOR, ELECTROLYTIC 1fFai]di 
D -36 94317800 RECEPTACLE, CLIP-ON 4], 4] 4 
D -37 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 15 }15 715 
D -38 95583505 BLOCK, RECTIFIER 2,27 2 
D -39 95583504 BLOCK, RECTIFIER 2], 21 2 
D -40 95641703 CLAMP, CAPACITOR, HOLD-DOWN 4141/4 
D -41 95642102 CAPACITOR, 370 VAC 272] 2 
D -42 94294102 SOCKET, RELAY 1f i] i1 
D -43 94294104 RELAY, TELEPHONE TYPE 1}i]1 
D -44 94294106 RELAY, TELEPHONE TYPE ty igi 
D -45 10127115 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 5/8 27,2] 2 
D -46 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 2,2] 2 
D -47 73215900 BRACKET, RELAY 17 iji1 
D -48 95655531 SCREW, SHEET METAL, 8-18 x 5/8 2,217 2 
D -49 95634815 NUT, SPEED, 8-18 2,2] 2 
D -50 10127142 SCREW, MACHINE, PAN HEAD, PHILLIPS, 10-32 x 3/8 6/61] 6 
D -51 94222902 TRACK, RIGHT HAND 1}, ifi 
D -52 94222903 TRACK, LEFT HAND 1} 1] 1 
Cc ~53 47261700 TRANSFORMER, FERRO 1/-] 1 
Cc ~53 47274400 TRANSFORMER, FERRO -]J iq] - 
Cc -54 73523700 TRANSFORMER, FERRO 17-71 
Cc -54 73523600 TRANSFORMER, FERRO -,Jid- 
Cc ~55 10512410 GROMMET 1 1 1 
B -56 17901509 SCREW, MACHINE, PAN HEAD, PHILLIPS, SELF TAPPING, 

6-32 x 3/8 ; 3] 37] 3 
B -57 46486800 GUIDE, HOSE i] .it]i1             

70618000 K 862.1
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FIGURE 16. POWER SUPPLY CABINET ASSEMBLY (SHEET 2 OF 4) 
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ASS'Y] INDEX | EQUIPMENT ee “EVELL NO. PART ITEM DESCRIPTION Aj pic} |] f 
NUMBER 

NO. REQUIRED 

Cc 16- POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 07 AND 
BELOW) SHEET 2 OF 4 1 1 1 D -] 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 4 4 4 D -2 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 4 4 4 D - 70737900 CIRCUIT. ASSEMBLY, POWER AMPLIFIER 1 1 ] E -3 10127348 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 1/2 9 9 9 E -4 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 16 716416 LE “5 93114334 STANDOFF, HE SAG ON, TAPPED POST 4 4 4 E -6 92602005 CT. AMP, CABLE, NYLON 1 1 1 ie -7 10125106 NUT, HEXAGON, 8-32 13 13 13 E -8 92778002 RESISTOR 

2 2 2 E -9 10127357 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 2-1/4 4 4 4 E -10 94237000 RESISTOR, 100 OHM, 30W 4 4 4 KE -11 93935000 RECTIFIER, SIL ICON 4 4 4 im -~32 10127320 SCREW, MACHINE, PAN HEAN, SLOTTED, 4-40 x 1/4 41 41] 41 I -13 10126101 WASHER, LOCK, INTERNAT, TOOTH, 4 +1 41741 D> -14 92707001 TERMINAL, INSULATED 41 41141 E -15 19127314 SCRE W, MACHINE Ei, PAN HEAD, SLOTTED, 2-56 x 1/2 20 | 20 | 20 E “76 10126100 W ASHER, LOCK, INTERNAL TOOTH, 2 20 | 20 | 20 E -17 94346300 SOCKET, POW ER TRANSISTOR 10 710 110 E -18 10125102 NUT, HEXAGON, 2-56 20 | 20 | 20 E -19 10127337 SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 3/4 20 | 20 | 20 E -20 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 20 | 20 | 20 E -2)1 50221401 TRANSISTOR, PNP, SILICON POWER 5 5 5 E -22 94346200 DISSIPATOR, HEAT 10 | 10 | 10 E -23 50221301 TRANSISTOR, NPN, SILICON POWER 5 5 5 E -24 92512877 RESISTOR, 330 OHM, 1W 2 2 2 E -25 10127359 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 2-3/4 2 2 2 E -26 94237014 RESISTOR, POWER THIN, 10 OHM, 30W 2 2 2 E -27 94237017 RESISTOR, POWER THIN, 100 OHM, 30W 1 1 ] Di -28 94237011 RESISTOR, POWER THIN, 0.5 OHM, 30W 2 2 2 i -29 92512867 RESISTOR, 100 OIIM, 1W 
2 2 2 E -30 10127350 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/4 2 2 2 E -3] 94272336 BLOCK, TERMINAL ] 1 1 E -3°2 70737800 CARD BLANK, POWER AMPLIFIER 1 1 1 

70618000 Cc 8.63 
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FIGURE 16. POWER SUPPLY CABINET ASSEMBLY (SHEET 3 OF 4) 

70618000 H 

  e
f
e
c
o
c
e
c
o
o
s
c
o
a
p
e
c
e
8
e
c
e
e
v
e
e
 
P
o



 
 

 
 

 
 

 
 

  

 
 

 
 

  
 
 

—
a
e
l
 

poo. 
T
l
e
,
 

| 
| 

eo” 
| 

| 
e° 

| 
ui 

{ 
n
e
s
 

[ns O
p
 

| 
O
Y
 
e
s
}
 

Oy 

| 
| 

a
 

| 
9 

nN 
| 

| 
8
,
 

| 
[
2
°
 

i
 

e
?
 

| 

L
I
 
L
d
 

a
 

F
S
]
 

| 
| 

| 
o
 

| 

p
e
 

L
o
 

_ 
I 
o
r
e
o
 

=z 

4 | 
Po 

| 
| 

@ 
| 

| 
| 

L
o
 

_J 
  

   
 

  

  
   
 

 
 

 
 

 
 

 
 

    
      

  
  

  
  

 
 

 
 

 
 

 
 

 
 

 
 

  
 
 

 
 

    
 
 

 
 

 
 

 
 

 
 

  
 
 

 
 

  
3019C 

 
 

  
 
 

e
D
e
c
c
c
o
b
e
o
e
 

a
w
e
 

S
o
e
 

e 
e
c
 
o
t
e
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ASS'Y| INDEX | EQUIPMENT = 
ASSY PART ITEM DESCRIPTION AT Rie ct { | 

NUMBER NO. REQUIRED 

Cc 16- POWER SUPPLY CABINET ASSEMBLY (S/N 9272 
AND ABOVE) SIEEET 3. OF 4) 

p) - 75052700 CIRCUIT ASSEMBLY, POWER AMPLIFIER 1) afl 

K -1 75052600 BOARD, PRINTED CIRCUIT, POWER AMP ty} 1]1 

D -2 9.426 L000 SINK, HEAT, TRANSISTOR B} &y] 8 

v -3 50221301 TRANSISTOR, NPN, SILICON, POWER, 100V 4 [4] 4 

E -4 50221401 TRANSISTOR, PNP, SILICON, POWER, 80V 4/4]4 

E -5 10127346 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 1/4 4,4] 4 

E -6 93640024 STUD, SELE-CLINCHING 16 ]16 416 

Dy -7 95510026 NUT, HEXAGON 16 J16 | 16 

E -8 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 1G }1G | 16 

E -9 92115037 DIODE, SILICON, ZENER 4/4 ]4 

i -10 92825007 RESISTOR, LOW, 1 OHM 6 | G46 

E -11 95591206 TERMINAL STRIP, QUICK-CONNECT 171] 

Dy ~12 94237014 HESISTOR, POWER, THIN, 30W, 10 OTTMS 2124 2 

E ~13 94237617 RESISTOR, POWER, THIN, 30W, 100 OITMS 1jiu]t 

E -14 4237011 RESISTOR, POWER, THIN, 30W, 0.5 OHMS 21|2 ] 2 

E -15 92762002 RESISTOR, FIXED, POWER 212] 2 

E -16 92512867 RESISTOR, 1W, 100 O1MS 2)2 42 

Dp -17 92512877 RESISTOR, 1W, 330 OHMS 2|2 4 2 

gE ~18 10127347 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/8 4,4 14 

E -19 10127359 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 2-3/4 212] 2 

E -20 10127349 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 5/8 241242 

Dy -21 10125106 NUT, HEXAGON, 8-32 8) 8] 8 

E -22 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 12 | 12 {12 

E -23 93114331 STANDOFF, HEXAGON, TAPPED POST 4,4]4 

E -24 95594500 TERMINAL, QUICK-CONNECT 5} 5] 5 

-25 NOT USED 
iE -26 95593201 RECEPTACLE, PRINTED CIRCUIT 1G | 16 | 16 

E -27 | 95643227 CONNECTOR, QUICK-CONNECT 10 | 10 | 10 

E -28 | 95643212 CONNECTOR, QUICK-CONNECT 9) 919 
D -29 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 41,414 

D -30 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 4|/4]4 

70618000 H 8.65 

(with PE31426B)
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MOD. LEVEL 

ASS'Y INDEX EQUIPMENT 

’ 
EVEL NO. woaee ITEM DESCRIPTION AjBic] ] | 

NO. REQUIRED 

Cc 16+ POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 08 AND ABOVE) SHEET 3 OF 4 
1 1 1 D -1 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 44414 D -2 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 4 [4 [4 D - 72832801 CIRCUIT ASSEMBLY, POWER AMPLIFIER 
1 I 1 E =3 10127350 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/4 2 2 2 E -4 10126104 WASHER, LOCK, INTERNAL, TOOTH, 8 
12 | 127 12 E “5 93114334 STANDOFF, HEXAGON, TAPPED POST 
4 4 4 E ~6 10127347 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/8 8 18 18 E -7 10125106 NUT, HEXAGON, 8-32 
8 8 8 E -8 92762002 RESISTOR, FIXED POWER, R8, R9 
2 2 2 

E -9 95591206 TERMINAL, STRIP, QUICK CONNECT 
] 1 1 E -10 10127359 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/4 2 2 2 E -11 94237011 RESISTOR, POWER, THIN, 30W, 0.5 OHMS, R16, R17 272 |2 E -12 94237017 RESISTOR, POWER, THIN, 30W, 100 OHMS, R5 1 ] 1 E -13 94237014 RESISTOR, POWER, THIN, SOW, 10 OHMS, R6, R7 2 2 2 E -14 93747017 RECEPTACLE, SLIDE ON 
10] 10] 10 E -15 92498004 TERMINAL, SWAGGER 
35 | 35] 35 E -16 92825007 RESISTOR, 10W, 1 OHM, R10 THRU R15 
6 6 6 E -17 10127314 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 1/2 16] 16] 16 E ~18 10126100 WASHER, LOCK, INTERNAL TOOTH, 2 16/16] 16 iE -19 94261000 SINK, HEAT, TRANSISTOR 
8 8 | 8 

E -20 94246300 SOCKET, POWER, TRANSISTOR 
8 8 8 

E -21 10125102 NUT, HEXAGON, 2-56 
16] 16] 16 E -22 10127337 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 3/4 16] 167 16 E -23 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 
16] 16] 16 E ~24 50221301 TRANSISTOR, SILICON, POWER, 100V, Q2, Q3, Q4, Q5 4 4 4 E -25 50221401 TRANSISTOR, SILICON, POWER, 80V, QI, Q6, Q7, Q8 4 4 4 E -26 92115037 DIODE, SILICON, ZENER, CRi, CR2, CR3, CR4 4 4 4 E -27 92512867 RESISTOR, 1W, 100 OIIMS, R3, R4 
2 2 2 

E -28 92512877 RESISTOR, 1W, 330 OHMS, RI, R2 
2 2 2 

E -29 72832700 BOARD, PRINTED CIRCUIT, POWER AMP 
1 1 1 

70618000 H 
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sy 5 CQUIPMENT 
OO, LEVEL ASE INDEX nety ITEM DESCRIPTION Ainice] 7 J 

ROL REQUIRED 

Cc 16- POWER SUPPLY CABINET ASSEMBLY (SERIES CODE 17 AND 
ANGVE) SUEET 3 OL 3 1ti ti D - 736763002} COMPONENT ASSEMBLY, RELAY REGULATOR a taidya > -1 75053600 BOARD, RELAY REGULATOR 1413 E -2 94361900 REL LAY, MINIATURE, TELEPHONE TYPE 2121/2 > “3 94261000 DISSIPATOR, HEAT 3 4341 3 E -4 50221301 | TRANSISTOR, NPN, SILICON 3 43 43 E -5 50221401 TRANSISTOR, PNP, SILICON Adi di FE -6 50221001 TRANSISTOR, 60V 144i) E | -7 50210610 TRANSISTOR, 25V thi fa E -8 94262016 TRIAC, BI-DIRECTIONAL 242 42 E -8 95592500 INTEGRATED CIRCUIT, VOLTAGE REGULATOR, NEGATIVE L1oyidy E -10 95596100 INTEGRATED CIRCUIT, VOLTAGE REGULATOR: nr i an E “11 |]. 50240108 DIODE, ZENER, 0.4W, 5.6V . 242 }2 E -12 93935000 RECTIFIER, SILICON 13113] 13 E “13 | 92427133 CAPACITOR, ELECTROLYTIC, 100 UP, 15V 1 [3 71 E -i4 92427139 CAPACITOR, ELECTROLYTIC. £3) X35) 27 -15 $2496233 CAPACITOR, NON-ELECTROLYTIC, 0,1UF, 100V 2 12 [2 ~16 NOT USED 

“17 02427087 CAPACITOR, ELECTROLYTIC, 4.7 UP, 50V 2/2 /2. Dy -18 02427089 CAPACTYOR, ELEC? ROLY TIC, 22 UM, 15V yids: 3 44, Eo EEO BE BEE GE ES Or BMA Qt 9 E -20 | 92496143 CAPACITOR, NON- -ELECTROLYTIC, 560 PF, 200V Ryidi. . -21 NOT USED . . E -22 50240117 DIODE, SILICON, 15V, 16 OHM a Afi fi E ~23 92625001 RESISTOR, FIXED, WIRE WOUND, 7W, 0,1 0HM | 373 [2 -24 NOT USED Se iyi E -25 92512913 RESISTOR, 2W, 33 OHM 141 41 E -26 92512330 RESISTOR, 5W, 150 OHM 1 fifi E +27 92512993 RESISTOR, 5W, 75 OHM a 21 71 41 EB +28 92512571 RESISTOR, 2W, 220 OHM 1 fi f1 E -29 92512248 RESISTOR, 1/4W, 68 OHM 242 142 3 =30 92512151 RESISTOR, 1/4; 56 OUM 21 $1 41 E ~31 92512256 RESISTOR, 1/4W, 1.8K OHM $3 13 43 E +32 92512157 RESISTOR, 1/4W, 470 OHM 2432 42 Dy - 33 92512160 RESISTOR, 1/4W, 2.2K OHM 2 4,2 } 2 bby -34 | ° 92512959 RESISTOR, 1/4W, 5.6K OHM 242 42. z ~35 92512245 RESISTOR, 1/4W, 27 OHM 9 '9 Fo cs ~ 06 V4 S0USSE HiSISTOR, J/4W, 1, 69K OHM Joy) fd | E ~37 95594500 TERMINAL, QUICK-CONNECT 5 15 15 E -2 93640024 STUD, SELF-CLINCHING 8 |8 1 8 ‘E -39 95510026 NUT, HEXAGON 8 78 18 E -40 10126103 WASHER, LOCK, INTERNAL TOOTH, 8 8 |8 | 8 Er ~41 93640012 STUD, SELF-CLINCHING : 3°13 13 Ds ~42 92583002 NUT, LOCK care 3 13 $3 -43 NOT USED 
E “44 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8932 x 3/8 6 16 !6 E “45 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 6 76 16 E ~46 93114335 STANDOFF, TAPPED POST 6 [6 {16 dD -47 10127124 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 5/8 11 41 D -48 10127126 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 7/8 31 31 Dd -49 16126104 WASHER, LOCK, INTERNAL, TOOTH, 8 § {8 | 98 D -50 70731300 TERMINAL BLOCK ASSEMBLY yoyi ji E ~ 10127334 SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 3/8 10110} 10 1 gE + 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 os 10} 101 10 E - 94274116 TERMINAL, QUICK-CONNECT 10110 { 10 E ~ 94274113 TERMINAL, QUICK-CONNECT me 104 104 10 E - 94272335 | BLOCK, TERMINAL, SINGLE SCREW. coon yl pi: D “51 | 94274444 MARKER, STRIP Co ee ey A fi fl D ~52 | 10125106 | NUT, HEXAGON, 8-32 eee coe Pyiyl 

woe. - | 

70618000 K a “ : 8 é7 (with PE31497/PE3LU99A) on & te Og 
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EQUIPMENT 
MOD. LEVEL : SEY INDEX | paat ITEM DESCRIPTION aval eT Ly NUMBER 

NO. REQUIRED - 
Cc 416- POWER SUPPLY CABINET ASSEMBLY 

SHEET 4 OF 4 1}, afi 
D -1 10127124 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 5/8 8] 8] 8 D -2 10127126 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 7/8 1fiqi D -3 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 9] 9] 9 D -4 70731300 TERMINAL BLOCK ASSEMBLY 17 uy. E - 10127334 SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 3/8 10} 10] 10 E - 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 10} 10] 10] EB - 94274116 TERMINAL, QUICK CONNECT 10} 10} 10 f | E - 94274113 TERMINAL, QUICK CONNECT 107 10] 10] = E - ‘94274110 TERMINAL, QUICK CONNECT (SERIES CODE 13 AND BELOW) | 10] 10] 10 . E - 94272335 BLOCK, TERMINAL SINGLE SCREW ly, at 44 D -5 94274440 MARKER, STRIP 1} iyi D -6 10125106 NUT, HEXAGON, 8-32 17 17 i D - 72988800 COMPONENT ASSEMBLY, RELAY BOARD (SERIES CODE 04) 1] 14].1 D - 73191600 COMPONENT ASSEMBLY, RELAY BOARD (SERIES CODE 05,06) 1] 1] 1 D - 73191602 COMPONENT ASSEMBLY, RELAY BOARD (SERIES CODE 07-09)} 1/ 14 4 D ~ 73510901 COMPONENT ASSEMBLY, RELAY BOARD (SERIES CODE 10-16) 1| 1] 1 D - 75053700 COMPONENT ASSEMBLY, RELAY BOARD (SERIES CODE 17 

AND ABOVE) 
1/1 1 E ~7 10127349 SCREW, MACHINE, PAN HEAD, SLOTTED, 8-32 x 5/8 2/2] 2 E -8 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 8] 8] 8 E -9 10125106 NUT, HEXAGON, 8-32 
2] 274 2 E -10 70731400 TERMINAL BLOCK ASSEMBLY en ee BF - 94274113 TERMINAL, QUICK CONNECT 5} 5] 5 P - 94274116 TERMINAL, QUICK CONNECT 5] 5]. 5 EF - 10126103 WASHER, LOCK INTERNAL TOOTH, 6 5f 5475 F - 94272330 BLOCK TERMINAL SINGLE SCREW 1] if 1 E -11 92412330 RESISTOR, 5W 
lj} ivi E -12 92512993 RESISTOR, 5W, 75 OHM 
1 1 1 E -13 50240117 DIODE, SILICON, 15V, 16 OHM ly] ij]. E ~14 92512157 RESISTOR, 1/4W, 470 OHM (SERIES CODE 09 AND BELOW) 3] 3] 3 E -14 92512157 RESISTOR, 1/4W, 470 OHM (SERIES CODE 10 AND ABOVE) 1] 1/1 E -15 92512245 RESISTOR, 1/4W, 27 OHM (SERIES CODE 09 AND BELOW) 1/171 E -15 92512245 RESISTOR, 1/4W, 27 OHM (SERIES CODE 10 AND ABOVE) 27, 27 2 E -16 93935000 RECTIFIER, SILICON (SERIES CODE 04) 16{ 16] 16 E -16 93935000 RECTIFIER, SILICON (SERIES CODE 05 THRU 09) 17] 174 17 E -16 93935000 RECTIFIER, SILICON (SERIES CODE 10 AND ABOVE) 13] 13] 13 E -17 92512391 RESISTOR, 1W, 220 OHM 

2] 27 2 E -18 92496087 CAPACITOR, NON ELECTRO, 1MFD, 100V 1] aq. E -19 50210400 TRANSISTOR, 12V 
1f 141 

E -20 92427127 CAPACITOR, ELECTROLYTIC 27 2] 2 E -21 92498016 TERMINAL 
16 / 16] 16 E -22 92512438 RESISTOR, 2W, 220 OHM 1fiqa E -23 92412240 RESISTOR, 1/4W, 10 OHM (SERIES CODE 06 AND BELOW) 2, 27 2 E -23 92512152 RESISTOR, 1/4W, 82 OHM (SERIES CODE 07-09) 212] 2 E -23A | 92512246 RESISTOR, 1/4W, 330 OHM (SERIES CODE 10 AND ABOVE) 1} 247q41 E -24 94294107 RELAY, TELEPHONE TYPE 2] 27 2 E -25 94294105 RELAY, TELEPHONE TYPE (COVER) 2} 24 2 E ~26 94245800 SOCKET, RELAY, 28 SOCKET 212] 2 E -27 10127314 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 1/2 8] 8] 8 E -28 10126100 WASHER, LOCK, INTERNAL TOOTH, 2 12] 12] 12 E -29 10125102 NUT, HEXAGON, 2-56 
8] 8} 8a E -30 94346200 DISSIPATOR, HEAD (SERIES CODE 06 AND BELOW) 4,41] 4 E ~30 94261000 DISSIPATOR, HEAD (SERIES CODE 07 AND ABOVE) 4} 4] 4 E -31 94346300 SOCKET, POWER TRANSISTOR 4/4] 4 E -32 50221301 TRANSISTOR 
2] 2] 2 E -33 50331401 TRANSISTOR 
2} 27 2 E ~34 50210700 TRANSISTOR, 25V 
1] i} 1 E ~35 92427023 CAPACITOR, 1 UF, 35V 2], 27 2 E ~36 92512158 RESISTOR, 1/4W, 1K OHM 2] 27 2 E -37 50241201 DIODE, ZENER, 50W 
1foifea E -38 50241202 DIODE, ZENER, 50 W rj 4171 E -39 46344100 BOARD, RELAY (SERIES CODE 04) 1fiuyo41 E -39 73191500 BOARD, RELAY (SERIES CODE 05 AND ABOVE) 1] ag E -40 10127337 SCREW, MACHINE, PAN HEAD, SLOTTED, 6-32 x 3/4 8i sl] sa. E ~41 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 8i sf 8s E ~42 10127122 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/8 6} 616 E -43 93114335 STANDOFF, TAPPED POST 6] 67 6 E -44 94274435 MARKER, STRIP 

1] aya E -45 10125702 SCREW, MACHINE, FLAT HEAD, PHILLIPS, 4-40 x 1/4 (SERIES CODE 09 AND BELOW) 2] 2] 2 E ~45 10125703 SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 1/4 (SERIES CODE 10 AND ABOVE) 2°] 27 2 r E -46 10127315 SCREW, MACHINE, PAN HEAD, SLOTTED, 2-56 x 5/8 4/4] 4 E ~47 73215100 RELAY, MOUNTING PLATE 2/27 2 E -48 92427139 CAPACITOR, ELECTROLYTIC, 45 MFD tlala 
E -49 92512153 RESISTOR, FIXED, 1/4W, 100 OHM (SERIES CODE 10 & ABOVE) | 2 | 2 | 2 E -50 | 94256300 DIODE, LIGHT EMITTING (SERIES CODE 10 AND ABOVE) 2}, 242                         

70618000 K 
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assy| INDEX | EQUIPMENT ———_— REVELL NO | | PART ITEM DESCRIPTION atslc] |] 
© NO. REQUIRED 

Cc 17- 70731800 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 01-04) 1] -] 1 Cc 17- 70731801 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 01-04) -/|aif- © Cc 17- 73186509 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 05 THRU 11) 1} -] 41 
Cc 17- 73186501 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 05 THRU 11) -]1f - 
Cc 17- 73186504 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 12-13) 1] -] 1 « Cc 17- 73186503 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 12-13) ~| aif - 
Cc 17- 73571000 RIGHT FRONT PANEL ASSEMBLY (SERIES CODE 14& ABOVE) | 1/1] 1 © D -1 94317701 FASTENER, OVAL FLUSH HEAD, STUD TYPE 2724+ 2 
D -2 94317900 RETAINER, SPLIT RING . 242] 2 
Dd ~3 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 979] 9 ’ D -4 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 17] 174 17 
D -5 94277406 STRAP, CABLE TIE 1y iyi @ D -6 10125106 NUT, HEXAGON, 8-32 13 | 13] 13 
D -7 10127105 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 1/2 3/3] 3 
D -8 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 313] 3 
D -9 10125103 NUT, HEXAGON, 4-40 31373 
dD -10 94313802 METER, HOUR, AC 1] -f 1 
D ~10 94313803 METER, HOUR, AC -~[ iq - 
D -il 10127111 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1/4 8) 8] 8 
D -12 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 8; 8] 8 
D -13 94268308 CIRCUIT BREAKER, 7 AMP, 50 VDC 1] 1] 1 Dd -14 94310102 POST, EXTRACTOR, FUSE 2, 2 f 2 D ~15 93418122 FUSE, 1/4 x 1-1/4 GLASS 2); 2] 2 Dd -16 10127120 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/4 4/4] 4 
D -17 94268510 CIRCUIT BREAKER, 12 AMP, 50 VDC 1y,aifi 
D -18 10127125 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 3/4 212] 2 
D -19 10125606 WASHER, FLAT, 8 2) 2] 2 
D -20 93109222 STANDOFF, SPACER ROUND 2] 24 2 dD -21 92496245 CAPACITOR (SERIES CODE 05 AND ABOVE) 2] 2] 2 
D -21 92496245 CAPACITOR, C10, C11, C12 (SERIES CODE 01-04) 3] 3] 3 
D ~22 92512434 RESISTOR, 2W, 100 OHM, R10, R11, R12 (SERIES CODE 01-04) ] 3 | 3} 3 © D ~22 92512434 RESISTOR, 2W, 100 OHM (SERIES CODE 05 & ABOVE) 272] 2 
D -23 40063600 BOARD, TERMINAL, TB03 (SERIES CODE 05 & ABOVE) 1] if 1 
D ~24 94038104 LIGHT, INDICATOR, 250V (SERIES CODE 05 & ABOVE) 1fifi 
D -24 94039104 LIGHT, INDICATOR, 250V (SERIES CODE 01-04) 2] 2] 2 
D -25 94304405 SWITCH, SOLID STATE, AC (SERIES CODE 13 & BELOW) 3/37 3 
D -25 94304405 SWITCH, SOLID STATE, AC (SERIES CODE 14 & ABOVE) 2] 2] 2 
D ~26 73546700 PANEL, FRONT, RIGHT iyiltdi D -27 10127124 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 5/8 2)2] 2 
D ~28 41283200 TERMINAL BLOCK ASSEMBLY (SERIES CODE 05 & ABOVE) 1yaiji 
D -29 94274404 MARKER, STRIP (SERIES CODE 05 & ABOVE) 1/1]. 
D -30 94304404 SWITCH, SOLID STATE, AC, 15 AMP (SERIES CODE 05 & ABOVE)]| 1] 11] 1 
C - 73121200 LEFT FRONT PANEL ASSEMBLY (SERIES CODE 06 & BELOW) [1] 1] 1 
Cc - 73210100 LEFT FRONT PANEL ASSEMBLY (SERIES CODE 07 THRU 09) 1] 1]1 
Cc - 73511000 LEFT FRONT PANEL ASSEMBLY (SERIES CODE 10-12) 1yi]ji4 
Cc - 73562900 LEFT FRONT PANEL ASSEMBLY (SERIES CODE 13) 1/1]. 
Cc - 73566600 LEFT FRONT PANEL ASSEMBLY (SERIES CODE 14-16) 1tiji 
C - 75082400 LEFT FRONT PANEL ASSEMBLY (SERIES CODE 17 & ABOVE) 1faf1 
D -31 94317701 FASTENER, OVAL FLUSH HEAD, STUD TYPE 2/2] 2 
D ~32 94317900 RETAINER, SPLIT RING 24, 27 2 . D -33 95655516 SCREW, SHEETMETAL, 6-20 x 3/8 10 | 10 | 10 
D -34 10126103 WASHER, LOCK, INTERNAL TOOTH, 6 10 | 10 | 10 
D ~35 95654711 NUT, SPEED, FLAT, 6-20 10 | 10] 10 
D ~36 95659702 RESISTOR, FIXED, WIRE WOUND, 25W 1Jiyqi. 
D ~37 95649801 RESISTOR, 10W 1y7idqi 
D -38 95659706 RESISTOR, 25W, 500 OHM ijfifil 
D -39 10127123 SCREW, MACHINE, PAN HEAD, PHILLIPS, 8-32 x 1/2 1/aifa 
D ~40 10126104 WASHER, LOCK, INTERNAL TOOTH, 8 1faiya 
D -41 10125106 NUT, HEXAGON, 6-32 1]iji1 
D -42 94277406 STRAP, CABLE TIE 1] i]qi1 

@ D -43 95659804 RESISTOR, FIXED, WIRE WOUND, 10W, 150 OHM 2],217 2 
D -44 94310102 POST, EXTRACTOR, FUSE 1}auqai 
D -45 93418330 FUSE, 1/4 x 1-1/4, GLASS 1f/ijda 
D -46 94039102 LIGHT, INDICATOR, 24V 1/i]41 
D -47 93672001 JACK, BANANA, NYLON, BLACK (SERIES CODE 13 & BELOW) 1Juqa @ D ~47 95644001 JACK, BANANA, NYLON, BLACK (SERIES CODE 14 & ABOVE) 1/i.qai 
D -48 93672005 JACK, BANANA, NYLON, LIGHT BLUE (SERIES CODE 13 & 

. BELOW) 3/37 3 
D -48 95644003 JACK, BANANA, NYLON, LIGHT BLUE (SERIES CODE 14 & 

ABOVE) 3131] 3 
© b -49 93672003 JACK, BANANA, NYLON, RED (SERIES CODE 13 & BELOW) 4], 4] 4 

D -49 95644000 JACK, BANANA, NYLON, RED (SERIES CODE 14 & ABOVE) 47,4] 4 
D ~50 10127111 SCREW, MACHINE, PAN HEAD, PHILLIPS, 6-32 x 1/4 10 | 10 | 10 
D -51 94268300 CIRCUIT BREAKER, 2 POLE, 5 AMP, 50 VDC tiijqa 

i 70618000 K 8.69 /8~70 
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MOD. LEVEL ass'y| INDEx | EQUIPMENT 
LEVEL! NO. woagT ITEM DESCRIPTION Aj plc] |{ | 

©} NO. REQUIRED 

Cc 17- FRONT PANEL ASSEMBLIES (CONT'D) 
D -52 94268301 CIRCUIT BREAKER, 5 AMP, 50 VDC (SERIES CODE 16 AND 

BELOW) 1}, 1]1 
D -52 94268309 CIRCUIT BREAKER, 7 AMP, 50 VDC (SERIES CODE 17 AND 

- ABOVE) 1fiqg1 
D ~53 92696037 CIRCUIT BREAKER, 0.5 AMP, 60 VDC 1} 171 
D -54 95642501 TRANSFORMER, VARIABLE 37 3] 3 D -55 95663100 SHAFT, LOCK . 3131 3 
D -56 93246015 RESISTOR, VARIABLE, 2W, 50 OHM (SERIES CODE 16 AND 

- BELOW) 21/2] 2 
D -56 93246011 RESISTOR, VARIABLE, 2W, 2.5K OHM (SERIES CODE 17 AND 

ABOVE) 2,21 2 
D -57 10127320 SCREW, MACHINE, PAN HEAD, SLOTTED, 4-40 x 1/4 (SERIES 

CODE 07-16) 3137 3 
D -58 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 (SERIES CODE 07-16) 3131 3 
D ~59 92512150 R#SISTOR, 1/4W, 47 OHM (SERIES CODE 07-09) 2] 2] 2 

@ D -60 92512150 RESISTOR, FIXED, 47 OHM, 1/4W (SERIES COD 10-16) 1} 1] 1 
D ~61 92512248 RESISTOR, FIXED, 68 OHM, 1/4W (SERIES CODE 10-16) 1} 1] 1 
D -62 73121300 PANEL, FRONT, LEFT (SERIES CODE 06 AND BELOW) 1/1] 1 
D ~62 73210200 PANEL, FRONT, LEFT (SERIES CODE 07-09) 1/1] 1 
D ~62 73511100 PANEL, FRONT, LY FT (SERIES CODE 10-12) 1f1f1 

@ D -62 73562800 PANEL, FRONT, LEFT (SERIES CODE 13-16) rf af 
D -62 75082500 PANEL, FRONT, LEFT (SERIES CODE 17 AND ABOVE) i/if1 
Cc -63 94208500 LABEL 1/1] 41 
Cc ~64 94224661 LABEL, INFORMATION 1] 171 Cc -65 24547503 PLATE, WARNING 1] 1] 1 } Cc -66 95655543 SCREW, SHEETMETAL, 10-16 x 1/2 7] 7) 7 
Cc -67 95634805 NUT, SPEED, 10-16 71 77 ~*7 Cc -68 95655516 SCREW, SHEETMETAL, 6-20 x 3/8 2t 27 2 
Cc -69 95654711 NUT, SPEED, FLAT, 6-20 21 27 2 @ Cc ~70 70743900 COVER, SAFETY 17 1y 1 

i 70618000 K 8.71 
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MOD. LEVEL ASSY| INDEX | EQUIPMENT 
fae INDE PART ITEM DESCRIPTION A] B] c} |{ | NUMBER 

NO. REQUIRED 

B 18- 73111000 BLOWER HOUSING ASSEMBLY (S/N 7431 AND BELOW) 1/1] 1 
B 18- 75090200 BLOWER HOUSING ASSEMBLY (S/N 7432 AND ABOVE) 1} 1qy 1 
o -1 10127104 SCREW, MACHINE, PAN HEAD, PHILLIPS, 4-40 x 3/8 2} 2] 2 
Cc -2 10126101 WASHER, LOCK, INTERNAL TOOTH, 4 2] 27 2 
Cc -3 94248600 SWITCH, AIR FLOW (SERIES CODE 04 AND BELOW) 1/ 171 
Cc -3 94248603 SWITCH, AIR FLOW (S/N 825 THRU 7431) 1 1 1 Cc -3 94248604 SWITCH, AIR FLOW (S/N 7432 AND ABOVE) 1 1 1 Cc -4 10125108 NUT, HEXAGON, 10-32 4] 4] 4 
Cc -5 10126105 WASHER, LOCK, INTERNAL TOOTH, 10 4] 4] 4 
C -6 94251101 BLOWER (S/N 7431 AND BELOW) Ly 1) 1 C -6 94351102 BLOWER (S/N 7432 AND ABOVE) 1) 1] 1 C -7 94208500 LABEL 1} 1] 1 
Cc ~8 94001100 TAPE, FOAM, 1/8 x 1/2 AR |AR/AR 
Cc -9 CABLE ASSEMBLY, W5 (SEE FIGURE 19) 17,1]. 
Cc -10 46481000 HOUSING, BLOWER 17 1] i Cc - 93948007 CONNECTOR, RECEPTACLE 1] 17 1 
Cc - 93942001 CONTACT, PIN (22-18 WIRE RANGE) 57 5] 5 
Cc -11 94335000 WASHER, RUBBER 4] 4] 4 C -12 10125103 NUT, HEXAGON, 4 2) 2] 2 Cc ~13 10125603 WASHER, FLAT, 4 27 2] 2 
B ~14 93592238 SCREW, MACHINE, HEXAGON WASHER HEAD, 10-24 x 3/8 6] 6] 6 
B -15 95642107 CAPACITOR, 370 VAC, 8,0 MF 17/ 1] 1 

o 

70618000 K 
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assy! inpex | EQUIPMENT a LEVEL| NO. wGART ITEM DESCRIPTION Alp[c}] | ] 
8 NO. REQUIRED 

19- CABLE ASSEMBLIES 
Cc -Wl 70748100 CABLE ASSEMBLY, Wi1 1 - 1 
Cc -Wl 70748101 CABLE ASSEMBLY, W1 - 1 - 
Cc -~W2 73110701 CABLE ASSEMBLY, W2 1 1 1 
D - 93948001 CONNECTOR, PLUG, 9 PIN 1 1 1 
D - 93942006 CONTACT, PIN 4 4 4 
Cc -W3 70733801 CABLE ASSEMBLY 1 1 1 
D - 93948000 CONNECTOR, PLUG, 5 PIN 1 1 1 
D - 93942007 CONTACT, PIN 5 5 5 
Cc -W4 46377600 CABLE ASSEMBLY, W4 (SERIES CODE 11 AND BELOW) 1 1 1 
Cc -W4 73536400. CABLE ASSEMBLY, W4 (SERIES CODE 12 AND ABOVE) 1 1 1 
dD - 93948004 CONNECTOR, PLUG (SERIES CODE 12 AND ABOVE) 1 1 1 
D - 93942001 CONTACT, PIN (SERIES CODE 12 AND ABOVE) 2 2 2 
D - 94281200 CONNECTOR, PLUG, 75 PIN 1 1 1 
D - 93643016 CONNECTOR, BLOCK 1 1 1 
D - 93947004 CONNECTOR, PLUG, 3 SOCKET 1 1 1 
D - 93947005 CONNECTOR, PLUG 1 1 1 
D - 94261810 CONNECTOR, PLUG, 28 PIN 9 9 9 
D ~ 94245614 CONTACT-CRIMP, INSERT, SOCKET 42 | 42 | 42 
D - 94281207 CLAMP, SHORT, STRAIN RELIEF 1 1 1 
D - 93642004 PIN, GUIDE, CORNER, CONNECTOR 3 3 3 
D - 93642005 SOCKET, GUIDE, CORNER, CONNECTOR 2 2 2 
8) - 93643004 PIN, GUIDE, CORNER, CONNECTOR 2 2 2 
D - 93643005 SOCKET, GUIDE, CORNER, CONNECTOR 2 2 2 
D - 93643008 JACKSCREW, TURNABLE, MALE 2 2 2 
D - 93643021 SPRING, CONNECTOR 2 2 2 
D - 93644002 CONTACT, PIN, 22-20 WIRE RANGE 56 ) 56 | 56 
D - 93644003 CONTACT, PIN, 26-24 WIRE RANGE 1 1 1 
D - 93645002 CONTACT, SOCKET, 22-20 WIRE RANGE 10110] 10 
D - 93645003 CONTACT, SOCKET, 26-24 WIRE RANGE 214211 21 
D - 93943001 CONTACT, SOCKET 12 |} 12 1 12 
D - 93947003 CONNECTOR, PLUG 2 2 2 
Cc -W5 73129900 CABLE ASSEMBLY, W5 1 1 1 
D - 93948000 CONNECTOR, PLUG, 6 PIN 1 1 1 
D - 93942001 CONTACT, PIN 6 6 6 
Cc -W6 73110600 CABLE ASSEMBLY, W6 (SERIES CODE 04 AND BELOW) 1 1 1 
Cc -W6 73186800 CABLE ASSEMBLY, W6 (SERIES CODE 05 AND ABOVE) Ll 1 1 
Cc -W7 73534100 CABLE ASSEMBLY, W7 1 1 1 
D - 94281201 CONNECTOR, PILUG, 75 PIN 2 2 2 
D - 942.45003 CON'PACT, SOCKET, 26-24 WIRE RANGE 122]122 4122 
Dd - 94261810 CONNECTOR, PLUG, 28 PIN 9 9 9 
Dp - 94245614 CONTACT-CRIMP, INSERT, SOCKET 50 | 50 | 50 
Cc -W8 46377400 CABLE ASSEMBLY, W8 1 1 1 
D - 94261810 CONNECTOR, PLUG, 28 PIN 1 1 1 
D - 94245614 CONTACT-CRIMP, INSERT, SOCKET 7 7 7 
D - 93644002 CONTACT, PIN, 22-20 WIRE RANGE q 7 7 
D - 93644003 CONTACT, PIN, 26-24 WIRE RANGE 12 712 [12 
D - 93643015 CONNECTOR, PLUG 1 1 1 
Cc -Wil 73225700 CABLE ASSEMBLY, W111 1 1 1 
D - 93948004 CONNECTOR, PLUG 1 1 1 
dp - 93942001 CONTACT, PIN, 22-18 WIRE RANGE 2 2 2 
Cc -Wil2 73225600 CABLE ASSEMBLY, W12 1 1 1 
D - 94219896 CONNECTOR, PLUG, DUO-TYNE FLAG 1 1 1 
D - 94219902 CONTACT, PIN, DUO-TYNE FLAG 8 8 8 
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SECTION 9 

WIRE LISTS 

Information for this section is included in BR5A1 
Disk Storage Unit, Publication No. 706179000 

SECTION 10 

EQUATION SUMMARY 

(Not Applicable)
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